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EMI TEST REPORT

Test Report No. : 22HEQOO077-YW

Applicant: Sharp Corporation
Type of Equipment: Facsimile Equipment / Cordless Handset
Model No.: UX-CC500 (Facamile Equipment)

UX-CC500K (Cordless Handset)
UX-K 01 (Optional Cordless Handset)

Test standard: FCC Part 15 Subpart C Section 15.247
* Except Section 15.247(e) Processing Gain

FCC ID: APYHRO00024

Test Result: Complied

1. Thistest report shall not be reproduced in full or partial, without the written approval of
A-Pex International Co., Ltd.

2. Theresultsin this report apply only to the sample tested.

3. This equipment is in compliance with above regulation. We hereby certify that the data
contain atrue representation of the EMC profile.

4. The test results in this report are traceable to the national or international standards.

5. This test report does not constitute an endorsement by NIST/NVLAP or U.S. Government.

Date of test: April 2, 6, 7,9, 20 and 22, 2002
rested by % , M
Makoto Kosaka
EMC Section

Approved by: j f ; ;E

Kazutoyo Nakanishi
Site Operation Manager of EMC Section

A-pex International Co., Ltd.
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SECTION 1: dient information
Company name . Sharp Corporation
Tradename . SHARP
Address 492 Minosho-cho, Y amatokoriyama-shi, Nara 639-1186 Japan
Teephone Number . +81-743-55-4085
Facsmile Number . +81-743-52-9514
Contact Person : Shigekazu Fujiwara

SECTION 2: Equipment under test (E.U.T.)

Type of Equipment : Facsamile Equipment / Cordless Handset

Model No. : UX-CC500 (Facsmile Equipment)
UX-CC500K (Cordless Handset)
UX-K 01(Optiona Cordless Handset)
Said No. . SampleNo. 3/ No. 4 (Facamile Equipment)
SampleNo. 1/ No. 2 (Cordless Handst)
*Facamile Equipment, Sample No. 4, and Cordless Hands,
Sample No. 2, were made over for conducted test of radio.

Rating . AC 120V/ 60Hz (Facsmile Equipment)
DC 3.6V Ni-MH Battery (Cordless Handst)
AC120V/60Hz (AC Adaptor with Cordless Handset)

Country of Manufacture : Thailand

Receipt Date of Sample . April 2, 2002

2.2 Product Description

Modd: UX-CC500 is a Facsmile Equipment and Modd: UX-CC500K and UX-K01 is a Cordless Handset.
They are referred to asthe EUT in thisreport.
Frequency Characterigtics : 2404.8MHZz-2475.0MHz (Facsimile Equipment and Cordless Handset)

Channd Characterigtics : 40channels sdectable by 1.8MHz spacing.

Modulation : DBPK (Differentid Binary Phase Shift Keyed)

Antennatype : Dipole Antenna (Facsmile Equipment), Whip Antenna (Cordless Handset)
AntennaGain : 29dBi (Facamile Equipment), 3.08dBi (Cordless Handset)

Spread Method : DSSS (Direct Sequence Spread Spectrum)

2.3  Differences between UX-CC500K and UX-K01
UX-KO0lisan optiona Cordless Handset . UX-KO01 isequd to UX-CC500K in dectric circuit and software to control.

A-pex International Co., Ltd.
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SECTION 3: Test specification, methods & procedures

3.1 Test Specification

Test Specification :  FCC Part 15 Subpart C
Title . FCC 47CFR Part15 Radio Frequency Device
Subpart C Intentiona Radiators
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MH
and 5725-5850MHz

3.2 Methods & Procedures

No. Item Test Procedure Specification Remarks

1 [Conducted Emisson ANSl C63.4:1992 Section 15.207 AC Mainsonly

2 |6dB Bandwidth ANS C634:1992 | Section 15.247(3)(2) Conducted

3 |Maximum Pesk Output Power ANS C63.4:1992 Section 15.247(b) Conducted

4 |Variation of Input Power ANSI C634:1992 | Section1531(¢) Condudted,

Facsimile equipment only

Section 15.205

5 |Out of Band Emissons ANS C63.4:1992 Section 15.209 Conducted / Radiated
Section 15.247(c)

6 |Power Densty ANS C63.4:1992 Section 15.247(d) Conducted

7  |Processing Gain ANS C634:1992 Section 15.247(e) -

*These tests were also referred to FCC 97-114 “Guidance on Measurement for Direct Sequence Spread Spectrum Systems.”
*These tests were performed without any deviations from test procedure except for the following exclusions.

3.3 Exclusion from standard

No. Item Test Procedure Specification Remarks

1 [Processing Gain ANSI C634:1992 | Section 15.247(e) -

Thetest was not performed sinceit had been mesasured at another |aboratory.
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SECTION 4: Operation of E.U.T. during testing

41  Operating Modes
The EUT exercise program used during radiated and conducted testing was designed to exercisethe various system
componentsin amanner Smilar to typica use.

The operating mode/system were asfollows:
Operation modeis asfollows,

Facamile Equipment
- Trangmitting mode (chl: 2404.8MHz, ch20: 2439MHz, ch40: 2475MHz)
- Intercom mode (Conducted emission only)
Cordless Handst
- Trangmitting mode (chl: 2404.8MHz, ch20: 2439MHz, ch40: 2475MHz /
Except for Conducted emission test)
- Intercom mode (Conducted emission only)
- Charging mode (Conducted emission only)

Justification: The system was configured in typica fashion (as a customer would normaly useit) for testing.

4.2 Configuration and peripherals

AC120V/60Hz AC120V/60Hz
D
1
2
A 5|
C or
(Charging mode) (Transmitting mode and

Intercom mode)

Description of EUT
No. | Item Mode number Serial number M anufactur er FCCID
Facsmile Equipment No.
A | MR UX-CC500 ii“g'e 03/ SHARP APYHRO00024
Cordless Handsst SampleNo. 1/
eshan UX-CC500K " g'e © SHARP APYHROO00024
C | Cordless Handst - - SHARP -
Charger
D | AC Adaptor A20930N - SHARP -
*C and D are intended to be supplied with the products.
List of cables used
No. | Name Length (m) Shield Remark
1 AC Power Cable 185 N -
2 DC Power Cable 195 N -

A-pex International Co., Ltd.
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4.3 Veification of the frequency and channel
Thefollowing table verifies the frequency pairs.
Channd Base Handset Channd Base Handset Channd Base Handset
(GH2) (GH2) (GHz) (GH2) (GH2) (GH2)
*1 24048 24048 16 24318 24318 31 24588 24588
2 2.4066 2.4066 17 24336 24336 32 2.4606 2.4606
3 24084 24088 18 2434 2434 33 24624 24624
4 24102 24102 19 24372 24372 A 24642 24642
5 24120 24120 *20 24390 24390 35 2.4660 24660
6 24138 24138 21 24408 24408 36 24678 24678
7 24156 24156 2 24426 24426 37 2.4696 24696
8 24174 24174 23 24444 24444 3 24714 24714
9 24192 24192 24 24462 24462 39 24732 24372
10 24210 24210 25 24480 24480 *40 24750 24750
11 24228 24228 26 24498 24498
12 24246 24246 27 24516 24516
13 24264 2.4264 28 24534 24534
14 24282 24282 29 24552 24552
15 24300 24300 30 24570 24570
*Tegted channel

Note 1. Thisisfor surethat al frequenciesarein 2.4048GHz to 2.4750GHz.

Note 2: Section 15.31(m): Measurements on intentional radiators or receivers shal be performed et three frequencies

for operating frequency range over 10MHz. (Thelocations of these frequencies one near the top, one near the middle

and one near the bottom.)

Note 3: After test, the EUT operating frequencies are in 2.4048GHz to 2.4750GHz. So all the items as followed in testing report
are needed to test these three frequencies: top: channd 1, middle: channd 20, bottom: channd 40.
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SECTION 5: Summary of test results
51 Test results
No. Item Test Procedure Specification Remarks Result
1 |Conducted Emisson ANSI C63.4:1992 |Section 15.207 AC Mainsonly Complied
2 |6dB Bandwidth ANSI C63.4:1992 |Section 15.247(8)(2) | Conducted Complied
3 [Maximum Peak Output Power| ANS C63.4:1992 |Section 15.247(b) Conducted Complied
4 |Variation of Input Power ANSI C634:1992 | Section 15.31(¢) Conducted, Complied
Facsimile equipment only
Section 15.205 Complied
5 |Out of Band Emissions ANS C63.4:1992 |Section 15.209 Conducted / Radiated
Section 15.247(c)
6 |Power Density ANS C63.4:1992 | Section 15.247(d) Conducted Complied

A-PEX INTERNATIONAL hereby confirmsthat E.U.T., in the configur ation tested, complieswith the specifications
FCC Part 15 Subpart C Section 15.247.

52  Uncertainty

Conducted Emisson Test

The measurement uncertainty (with a95% confidence levd) for thistest was +2.0dB.

O Thedatalisted in thistest report may exceed the test limit because it does not have enough margin.
B Thedataligted in thistest report has enough margin, more than Ste margin.

Radiated Emission Test

The measurement uncertainty (with a 95% confidence level) for this test using Biconica antennais+4.4dB.
The measurement uncertainty (with a 95% confidence level) for thistest using Logperiodic antennais +4.8dB.
The measurement uncertainty (with a 95% confidence level) for this test usng Horn antennaiis +5.8dB.

B The datalisted in this test report may exceed the test limit because it does not have enough margin.

O Thedatalisted in this test report has enough margin.

53 Tedt Location

A-PEX Internationa Co., Ltd. YokowaNo.3 test site

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 Japan

Teephone number : +81-596-39-1485

Facamile number : +81-596-39-0232

The site has been fully described in areport submitted to FCC office, and listed on September 12, 2000
(Regidtration number: 90412).

*NVLAP Lab. code : 200109-0

54  Photographsof test setup
Refer to Appendix 1.

55  Testinstruments
Refer to Appendix 2.

56 Dataof EMI Test
Refer to Appendix 3.
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SECTION 6: Conducted Emissons (AC Mains), Section 15.207

Test Procedure

EUT was placed on a platform of nomina size, 1.0m by 1.0m, raised 80cm above the conducting ground plane.

Therear of tabletop waslocated 40cm to the vertical conducting plane The rear of EUT was digned and flushed with rear of
tabletop. All other surfaces of tabletop wer a least 80cm from any other grounded conducting surface. AC cables and DC cables
were bundled in center. They were folded back and forth forming a bundle 30cm to 40cm long and were hanged at a40cm height to
the ground plane. Each EUT current-carrying power lead, except the ground (safety) lead, wasindividualy connected through a
LISN to the input power source. All unused 50 ohm connectors of the LISN were resitively terminated in 50 ohm when not
connected to the measuring equipment.

The AC Mains Termind Continuous disturbance V oltage has been measured with the EUT on ashielded room

The EUT was connected to a Line Impedance Stabilization Network (LISN).

Thefacamile equipment was tested under tranamitting mode and intercom mode.

The cordless handset was tested under intercom mode and charging mode. It was not operated under transmitting

mode since it was not possibleto transmit with the handset put on the charger.

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak detector(IF BW 10kHz) .

Thefrequency range measured is 450kHz to 30M Hz.

Test data : Page Alto Al14 (APPENDIX 3)
Photographs of test setup : Page 17-20
Test result : Pass

Test instruments : LS-03, LS04, SA-04, TR-05
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SECTION 7: 6dB Bandwidth (Conducted). Section 15.247(a)(2)
Test Procedure
The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.
Frequency (GHz) Base/ Handset 6dB Band width (MHZz) Limit (kHz) Reault
Chl Base 1538 >500 Pass
24048 Handsst 1538 > 500 Pass
Ch20 Base 1532 > 500 Pass
24390 Handsat 1.526 > 500 Pass
Chdo Base 1526 > 500 Pass
24750 Handsst 1532 >500 Pass
Test data : Page A15t0 A16 (APPENDI X 3)
Test result : Pass
Test instruments  : SA-06, AT-14

SECTION 8: Maximum Peak Output Power (Conducted), 15.247(b)

Test Procedure

The Maximum Peak Output power was measured with a power meter connected to the antenna port.

* Antenna Gain dose not exceed 6dBi.

Test data

Test result

Test instruments

: Page A17to A18(APPENDI X 3)

. Pass

: PS03, PM-02, SA-06, AT-14

SECTION 9: Variation of Input Power (Conducted), Section 15.31(e)

Test Procedure

The Variation of Input Power was measured with a spectrum anayzer.

Test data

Test result

Test instruments

: Page A19to A21 (APPENDI X 3)

. Pass

: SA-06, AT-14
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SECTION 10: Out of Band Emissions (Radiated), Section 15.247(c)

Test Procedure

EUT was placed on a platform of nomina size, 1m by 1m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertica planes of polarization.

The Radiated Electric Field Strength intensity has been measured on an open test sitewith aground planeand a a

distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated afull revolution in order to obtain the maximum
vaue of the dectric fidd intensity. The measurements were performed for both vertical and horizontal antenna polarization.

For the facamile equipment, pre-check was performed at the each antennaangle of 0 degrees, 90 degress and 180 degreesto
compare and detect the maximum noise level. The cordless handset was also previoudy checked at each position of three axes X,
Y and Z to find the worst position. The pasition in which the maximum noise occurred was chosen to put into measurement.
Worse casss are referred to the following page.

It was operated under transmitting mode.

Radiated Spurious emissions
In any 100kHz bandwidth outside the frequency band in which the soread spectrum intentiona radiator is
operating, the radio frequency power that is produced by the intentiona radiator confirmed 20dB below that
in the 100kHz bandwidth within the band that contains the highest level of the desired power, based on a
radiated measurement. The result was dso satisfied the generd limits specified in Sec.15.209(a).
Measurement range : 30MHz to 1000MHz CISPR QP Detector, |F BW 120kHz

: 1GHz to 26GHz PK and AV Detector

Test data : 30—1000MHz : Page A22to A27 (APPENDI X 3)

:1-26GHz : Page A28to A33(APPENDIX 3)

: Restricted Band Edges:2390M Hz/2483.5MHz: Page A34 to A51 (APPENDIX 3)
Photographs of test setup  : Page 21-22
Test result : Pass

Test instruments : AF-01, AF-06, BA-03, LA-06, HA-01, SA-04, SA-06,
AT-06, EST-10, HF-04, AT-14

Duty Cycle Factor M easur ement

Theduty cycle factor measurement is performed in ashied enclosure. The test condiition and setup isas same as
above paragraph.

Set the RB = IMHz, VB=1MHz, and span=0MHz. Link the base and handset, then get the Time of duty and cycle.
The duty cyclefactor = 20 log (Twidt/ Tperiod) = 20 log (940 x 10°/ 2 x 10°%) =-6.558

Test instruments 1 SA-06, AT-14
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Pre check of wor se-case position
Facsimile EQqupment CordlessHandset

Worse case (30MHz-26GHz , Antenna: Horizontal)
Worse case (1GHz-26GHz, Antenna: Vertical)

-

Worse case (30MHz-1GHz, Antenna: Vertical)

-

A-pex International Co., Ltd.
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Duty cycle under normal operation
(Facsimile Equipment)

T width
REF 107 .0 dBu¥ MKRA 940.0 ps
10 dB/ *4 View Smpl B_Blank Smpl 0.39 dB
DELTA MKR
940,08 5
ekindihRERN ] ARl ¢ I
|i|
i S SR L
CENTER 2.404800000 GHz SPAN 0 Hz
+*RBY 1 MHz #BW 1 MHz #5WP 5.0 ms  #ATT 10 dB

T period
REF 107 .0 dBpV MKRA 2.000 ms
10 dB/ *¥h _View 3Smpl B_Blank Smpl 0.15 dB
DELTA MKR
2.0 ms
' LR ] Y T"""‘“"“"""‘““"""""
|||
|| (10 | LA i | [ I
CENTER 2.404800000 GHz SP4N 0 Hz

*REYW 1 HMHz *BY 1 HHz *¥3WP 5.0 ms *ATT 10 dB
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Duty wave under testing mode

REF 107.0 dBpV MKR 30.00 ps

10 dB/ *h View 3Smpl B_Blank Smpl 92.70 dBpNV

CENTER 2.404800000 GHz SP&H 0 Hz

#RBW 1 MHz *UBW 1 HHz *5WP 5.0 ms #*ATT 10 dB

(Cordless Handset)

T width
REF 127.0 dBp¥ MKRA 940.0 ps
10 dB/ *4 View Smpl B_Blank Smpl 0.53 dB
DELTA MKR
94,0 S
| h JEmRTITEELEITE r—rarrramn
ottt ol iyl
CEMTER Z.404800000 GHz SP&H 0 Hz
*RBYW 1 MHz VBW 1 MHz #¥5WP 5.0 ms  #ATT 30 dB
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T period
REF 127 .0 dBp¥ MKRA 2000 ms
10 dB/ *h View Smpl B_Blank Smpl 0.00 dB
DELTA MKR
2.000 ms
[ b g TLET T A —rar evag a0
WM ey -l'.‘_.'.l.‘.n.-
CENTER Z2.404800000 GHz SPAN 0 Hz
*RBYW 1 HMHz YBYW 1 MHz *S5WP 5.0 ms  #ATT 30 dB
Duty wave under testing mode
REF 127.0 dBuV HKR 2.510 ms
10 dB/ *4 View 3Smpl B_Blank Smpl 109.45% dBp¥
CENTER 2.404800000 GHz SPaAH O Hz
*RBY 1 MH=z VBW 1 MH=z *¥SWP 5.0 ms  #ATT 30 dB
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SECTION 11: Out of Band Emissions (Conducted), Section 15.247(c)

Test Procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

At 100kHz(RBW and VBW 100kHz), spurious emission in the frequency range 30MHz-26GHz which was out of 2400-2483.5MHz
was lower 20 dB than radio frequency power.

It was operated under transmitting mode.

Test data : Page A52to A65 (APPENDI X 3)
Test result . Pass
Test instruments : SA-06, AT-14

SECTION 12: Power Density(Conducted), Section 15.247(d)

Test Procedure

The Power Dengty was measured with a spectrum andyzer connected to the antenna port.
It was operated under transmitting mode.

Test data : Page A66 to A69 (APPENDI X 3)
Test result : Pass

Test instruments  : SA-06, AT-14

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485

Facsimile: int +81 596 39 0232



Test report No.: 22HEOQ077-YW

Page : 16 of 23
Issued date : April 22,2002
FCCID : APYHROO00024

APPENDI X 1: Photographs of test setup

Page17-20:  Conducted emission (AC Mains)

Pege21-22:  Radiated emisson

APPENDI X 2: Test instruments

Page 23: Test instruments

APPENDIX 3. Dataof EMI test

Page A1-Al4: Conducted emisson (AC Mains)

Page A15-A16: 6dB Bandwidth (Conducted)

Page A17-A18: Maximum pesk output power (Conducted)
Page A19-A21: Variation of input power (Conducted)
Page A22-A51: Out of band emissions (Rediated)

Page A52-A65: Out of band emissions (Conducted)

Page AG6-A69; Power density (Conducted)
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Conducted emission AC Mains (Facsimile Equipment)

Transmitting mode (chl, ch20, ch40) / Front view

Transmitting mode (ch1, ch20, ch40) / Side view
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I ntercom mode (Facsimile Euipment)
*Cdling up Facsimile Equipment from Cordless Handset
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Conducted emission AC Mains (Cordless Handset)

Charging mode/ Front view

Charging mode/ Side view
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I ntercom mode (Cor dless Handset)
*Cdling up Cordless Handset from Facsimile Equipment
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FCCID : APYHRO00024

Radiated emission (Facsimile Euipment; Wor se case position)

Horizontal antenna polarization: EUT Antenna angle:
T

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485

Facsimile: int +81 596 39 0232



Radiated emission (Cordless Handset; Wor se case position)

Horizontal antenna polarization (X axis, 30MHz-26GHZz)

Vertical antennapolarization (X axis, 1 GHz-26GHz)

Test report No.: 22HEOQ077-YW

Page : 22 of 23
Issued date  : April 22, 2002
FCCID : APYHRO00024

A-pex International Co., Ltd.
YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

int +81 596 39 1485
int +81 596 39 0232



Test Report No :22HEDO77-YW

APPENDIX 2
Test Instruments

ST S e NS R S A

EMI test equipment

Page 2 3

N S R N A A R

AF-01 Pre Amplifi Hewlett Packard 34470 2002/04/01 * 12
AT-06 Attenuator Anritsu MP721B RE 2002/04/04 * 12
BA-D3 Biconical Antenna Schwearzbeck BBAS106 RE 2001/058/01 * 12
LA-06 Logperiodic Antanna Schwarzbeck UHALPS108-A |RE 2001/05/01 * 12
SA-04 Spactrum Analyzer Hewlstt Packard B567A RE / CE 2002/04/03 * 12
TR-06 Test Recaiver Rohde & Schwarz ESHS10 CE 2001/08/24 » 12
TR-06 Test Racaivar Rohds & Schwarz ESVS10 RE 2001/11/22 % 12
CC-30RC Yokowa No.3 opan A-PEX CC-31,CCc-32C |RE 2002/03/30 % 12
coaxial{0.01-1000MHz) C-33,6C-34.CC
-35,6C-36,CC-3
7.5W-31,8wW-3z2
CC-38 Yokowa No.3 shiald A-PEX CC-34.CC-35C |CE 2002/03/30 * 12
coaxial{0.01-1000MHz) G-36,0C-38,SW
-31,8wW-32
YOATS-03 Open Test Site JSE 10m RE 2001/05/01 * 12
HA-01 Horn Antenna A.H Systems SAS-200/571  |RE 2001 /05/20 % 12
EST-10 Horn Antsnna Schwarzhack BBHAS170 RE 2001/10/17 * 36
LS04  |LISN " |Rohde & Schwarz _ ESH3-Z5 CE(EUT) 2001/11/06 * 12
AT-14 Attenuator Weinschel 2 RE 2002/04/23 % 12
LS-03 LISN Schwarzbeck NSLKB127 CE 2001/11/06 * 12
cCc-C10 Microwave Cabla Storm 421-014(7m) RE 2001/12/22 % 12
CcC-C13 Microwave Cabla Suhnar SUCOFLEX RE 2002/01/13 % 12
AF-06 Pra Amplifier Aglent HP84498 RE 2001/12/21 %12
SA-06 Spectrum Analyzer Advantest R3273 RE / CE 2001/11/20 % 12
PM-02 Power Mster Agilent E4416A CE 2002/03/22 * 12
PS-03 Power ssnsor Aglent Eg327A CE 2002/03/12 % 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
intemational standards.
CE: Conducted emission,
RE: Radiated emission,

A-PEX INTERNATIONAL CO., LTD.



Applicant
Kind of Equipment

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD,
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HE0077-W

: SHARP Corporation
: Facsimile Equipment

Nodel No. : UX-GG500

Saerial No.  No.3

Power : AC120V/60Hz

Mode . Transmitting{chl 2. 4048GHz)

gamarks : i?g/égaszYHR000024 P
ate : e

Phase . Single Phase f/‘/é'/ S el ree
Temparature 2 tngineer . Makoto Kosaka

Humidity . 64 %

Regulation . FCG Part15. 207

No. FREQ. READING{N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AY Qp AV QP AY
[MHz ] [dBuV] [dBu¥] [dB] [dB] [dB] [dBuV] [dBuV] (dB]

1. 0.56509 33.3 -  31.6 - 0.1 0.2 0.0 33.6 - 48,0 0.0 14.4 -
2. 0.8236 31.4 - 30.9 - 0.1 0.1 0.0 31.6 - 48,0 0.0 16.4 -
3. 1.3738 31.8 - 31.4 - 0.1 0.1 0.0 32.0 - 48,0 0.0 16.0 -
4, 2.2005 31.8 - 31.4 - 0.2 0.2 0.0 322 - 48.0 0.0 15.8 -
5  6.8778 21.4 - 22.4 - 0.3 0.3 0.0 230 - 480 0.0 250 -
6, 19,8778 24.5 - 24.0 - 0.8 0.5 0.0 258 - 48.0 0.0 22.2 -
7. 25.3281 36.4 - 36.7 - 0.9 0.5 9.0 38.1 - 48.0 0.0 9.9 -
8, 288003 39.8 - - 0.9 0.6 0.0 41.8 - 48.0 0.0 6.2 -

40.3

i
i
I

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

All other spurious emissions were less than 20dB for the limit.

Page: A1



DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO.,, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 22HE0077-YW

ﬂpém?n*lé : E}MRF ﬂ?rpgratinn
nd of Equipment : Facsimile Equipment
Model No. : UX-CC500
Serial No. : No.3
ode! :#mmﬁﬂﬁcmzmm}
: Transmitting(c z
E:Itmrka : 4,/1/2002 -

e g :
Phase : Single Phase %(25/.,
Temperature 2 &c Engineer : Makoto Kosaka
Humidity 64 %

Regulation 1 . FGC Part15. 207
Regulation 2 : FGC Part15. 207
Emission Level [dBuV] PHASE: N
% I ’ Note. PeJk hold tLts]. dﬂtL is uncorrected
_i
50
40 |
|
Uy |
I L A L1
| |
| "ol || |
20 | T ,
| AT
0 |
1
0 045 1 10 30
Freguency [MHz]
Emission Level [dBuV] PHASE:L1
- Note. Pu& hol d datal datL {8 uncorreotad
50
40 {1_
LY i
% B L"‘"I" hw'. ok a ;ll l
30 1 o1 |
-* [ | Sl ey \ l
|
20 Ww ‘
Wk
10 1 1
0 045 1 10 30

Frequency [MHz]

Page:A2



Applicant
Kind of Equipment

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE
Report No.: 22HEQO077-YW

. SHARP Gorporation
: Facsimile Equipment

Modei No. : UX-CC500

Sarial No. : No. 3

Power : AG120V/60Hz

Mode : Transmitting(ch20 2. 439GHz)

Remarks » FCC 1D: APYHRO00024 _

Date - 4/1/2002 A

Phase . Single Phase LTS // el

Temperature 121 °%¢ Engineer . Makoto Kosaka

Humidity D64 %

Regulation : FCC Partib. 207

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AY QP AY FACTOR LOSS QP AY QP AV QP AV
(MHz] [dBuV] (dBuV] (dB] [dB] [dB] [dBuV] [dBuV] [dB]

1. 0.5500 33.3 - 31.6 - 0.1 0.2 0.0 33.6 - 48,0 0.0 14.4 -
2. 0.8236 31.4 - 30.9 - 0.1 0.1 ©¢.0 31.6 - 48.0 0.0 16.4 -
3. 1.3662 32.2 - 31.9 - 0.1 0.1 00 32.4 - 48,0 0.0 156 -
4, 2.2006 31.8 - 31.4 - 0.2 0.2 0.0 32.2 - 48.0 0.0 15.8 -
5. 6.8778 21.4 - 22.4 - 0.3 0.3 0.0 230 - 48.0 0.0 25.0 -
6. 21.8559 29.5 - 30.1 - 0.9 0.5 0.0 31.5 -~ 48,0 0.0 16.5 -
7. 25.9520 36.0 - 36.4 - 0.9 0.5 0.0 37.8 - 48,0 0.0 10.2 -
8 28.7978 41.0 - - 0.9 0.6 0.0 43.1 - 48.0 0G0 4.9 -

41.6

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

All other spurious emissions were less than 20dB for the limit.
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DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HE0077-YW

%pp:; ic$nE : EH&RP G?rpgration
ind of Equipment : Facsimile Equipment
Mode! No. . UX-CC500
Serial No. : No.3
Power : AC120V/60Hz
Mode : Transmitting(ch20 2. 439GHz)
Remarks : FCC 1D: APYHROOOO24
Date 1 4/1/2002 '
Phase : Singcl:e Phase - - Fr—
Temperature 3 gineer : Makoto Kosaka
Humidity D64 9
Regulation 1 : FGC Part15. 207
Regulation 2 : FCC Part15. 207
Emission Level [dBuV] PHASE:N
- 5 Hutki Petlk hold rLtaJ. dﬂtL is uncorrected
50
4 |
W, .4
Ttwhedad o Jll ||
3“ 'I".% f 'i
el 1 |
| ,
20 ;
R bl
10
0 045 1 10 30
Frequency [MHz]
Emission Level [dBuV] PHASE:L1
T T 1 !
% . Note. FaT'k hurd data dutp js uncorrected, %
| | | }
0 [ — |
| ’ | | _ |
| | | | |
| | | | u
40 ‘:Aﬂi j I ! |
A 1 | | l |
! ‘-'*J i ! | I . ( !
30 [ | [
E
| |, 1
2 |
! | ! ,
| l !
10 B | |
N ] i.
HEE 1
0 045 1 10

g L—o»~

Frequency [MHz]

Page: A 4



Appiicant
Kind of Equipment

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO,, LTD.

YOKOWA No.3 OPEN TEST SITE
Report No. : 22HEOD77-YW

. SHARP Gorporation
. Facsimile Equipment

Nodel No. . UX-CG500

Serial No. : No.3

Powar : AC120V/60Hz

Mode . Transmitting (ch4Q 2. 415GHz)

Remarks : F?C/ID: APYHR0O00024 P

Date : 4/1/2002 T .

Phase . Single Phase 7 .Agf;éﬁi{«w/’
Temperature 21 °C Engineer : Makoto Kosaka

Humidity ;64 %

Regulation : FCC Partib. 207

No. FREQ. READING(N) READING{L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AY FACTOR LOSS QP AV QP AV QP AV
[MHz] [dBuv] [dBuV] (dB] [dB] [dB] [dBuv] [dBuv] [dB]

1. 0.5442 33.3 - 32.3 = 0.1 0.2 0.0 33.6 - 48.0 0.0 14.4 -
2. 0.8236 31.4 - 30.9 = 0.1 0.1 0.0 31.6 - 48,9 0.0 16.4 -
3. 1.3662 32.2 - 31.9 - 0.1 0.1 0.0 32.4 - 48.0 0.0 15.6 -
4, 2.2005 31.8 - 31.4 - 0.2 0.2 00 322 - 480 0.0 15.8 -
5. 6.8778 21.4 - 22.4 - 0.3 0.3 0.0 230 - 48.06 0.0 250 -
6. 21.8559 29.5 - 30,1 - 0.9 0.5 0.0 31.5 - 48.0 0.0 16.5 -
7. 25.9457 36.2 - 36.3 - 0.9 0.5 0.0 37.7 - 48,0 0.0 10.3 -
8. 28.7992 41.56 - 41.6 - 0.9 0.6 0.0 43.1 - 48,0 0.0 4.9 -

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

All other spurious emissions wera less than 20dB for the iimit.
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HEQ077-YW

ipp:jir;?mé : IS:HA.RF G?rpgratim
ind of Equipment @ Facsimile Equipment
Model No. . UX-CC500
Serial No. : No.3
Power : AC120V/60Hz
Mode : Transmitting(ch40 2. 475GHz)
E:marks : iﬁf%g&zﬂﬂﬂmﬂﬂﬂ _
te A .
Phase : Singcl:e Phase %7 _Z.Z/«_r
Temperature A Engineer : Wakoto Kosaka
Humidity : 64 9
Regulation 1 : FGC Part15. 207
Regulation 2 : FCC Part15. 207
Emission Level [dBuV] PHASE:N
® HaLJa. PaJ( hold thdl. [L:ts is unmrractadl
50
40 }
JL“"J«_% N
|
30 M
y |
20
10
0 o045 1 10
Frequency [MHz]
Emission Level [dBuV] PHASE:L1
- Hntjﬂ, PaJk hnld &tel datL & uncorrected
50
40
M&“-n
L
30
20 1 i |
10
0 045 1 10

Frequency [MHz]
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DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE
Report No. : 22HECO77-YW

Applicant : SHARP Corporation

Kind of Equipment > Facsimile Equipment

Nodel No. : UX-CC500

Serial No. > No.3

Power > AG120V/60Hz

Node . tntercom{Base to Hand)

Remarks : FCC 19: APYHRO0OG24

Date : 4/1/2002 = 3

Phase Slngle Phase .y/'/,/l RIVE AR 2 g S T

Temperature 121 °C Engineer . Makoto Kosaka

Humidity > 64 9%

Regulation : FGC Part15. 207

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QF AV QP AV oF AV
[MHz] (dBuV] [dBuV] fdB] [dB] ({dB] [dBuV] [dBu¥] {dB]

1. 0.5442 33.3 - 32.3 - 0.1 0.2 0.9 336 - 48.¢ 0.0 14.4 -
2. 0.8236 31.4 - 309 - 0.1 0.1 0.0 31.6 - 48.0 0.0 16.4 -
3. 1.3724 32.0 - 317 - 0.1 0.1 0.0 322 - 48,0 0.0 15.8 -
4, 2.200h 31.8 -  31.4 - 0.2 0.2 0.0 32.2 - 48.0 0.0 158 -
5. 6. 8778 21.4 - 22.4 - 0.3 0.3 0.0 23.0 - 480 0.0 250 -
6. 19.5334 21.1 - 21.4 - 0.8 0.5 6.0 22.7 - 48.0 0.0 25.3 -
7. 25.0367 34.2 - 34.4 - 0.9 0.5 0.0 35.8 - 48,0 0.0 12.2 -
8. 28.8000 39.9 40. 1 - 0.9 0.6 0.0 41.6 - 48.0 0.0 6.4 -

CALCULATION: READING + LISN FAGTOR + CABLE LOSS + ATTEN.

All other spurious emissions were less than 20dB for the limit.
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HE0077-YW

Applicant . SHARP Corporation

Kind of Equipment : Facsimile Equipment

Mode| No. : UX-CC500

Serial No. : No. 3

Power : AG120V/60Hz

Mode . Intercom(Base to Hand)

e /2000 000024 '
ate -

Phase : Sin%e Phase _ ///ﬁ’ M\
Temperature A Engineer . Makoto Kosaka
Humidity : 64 9%

Regulation 1 : FGC Parti5. 207

Regulation 2 : FCC Part15. 207

Emission Level [dBuV] PHASE:N

60

Note. FBJ( hoj)d IL';J. EIatL 15 unnorroctedl

50

40
hfL\-w

30

20

10

0 0.45 1

Emission Level [dBuV]

10 30
Freguency [MHz]

PHASE: L1

60

Note. Pedk hold data Math js unmrrmtad’

50

10

0 .45 1

10 30
Page: A8

Frequency [MHz]



Applicant

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

- 64 %
- FCC Part15. 207
: FCC Part15. 207

DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE
Report No.: 22HEQOT77-YW

e . SHARP Corporation
ind o uipment :
: UX-CC500

: No.3

: AC120V/60Hz

. Intercom(Hand to Base)
: FCC I1D: APYHROO0D24

%E:ﬁg'}ghase .f’//;% ,&/AL

Facsimile Equipment

Engineer : Makoto Kosaka

Emission Level [dBuV] PHASE: N

60

Note. Pea{k hu'd tLtal [thL is uncorrected

50

40

30

20

10

0 0.45

1 10
Frequency [MHz]

Emission Level [dBuV] PHASE: L1

30

60

Note. Ps&-s hold {Lﬂl liatL Is unuurrectedl

50

40
itd
=

30

20

10

Frequency [MHz]

Pﬂge:ﬂg



DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HE0077-YW

Applicant . SHARP Corporation

Kind of Equipment : Facsimile Equipment

Model No. : UX-CC500

Serial No. : No.3

Power : AC120V/60Hz

Mode . Stand-by

E:l;mrka : E%AE&MDDDDH -

e : : £
Phase : Sin%e Phase ~ 2 2;2:-,4*
Temperature 2 Engineer . Makoto Kosaka
Humidity : 64 %

Regulation 1 . FGC Parti5. 207
Regulation 2 : FGC Part1b. 207
Emission Level [dBuV] PHASE: N
. Note. Pe&( huid thJ. [;utL I8 unmrrectudl
50
|
40
30
L l
20
10
0 045 1 10 30
Frequency [MHz]
Emission Level [dBuV] PHASE: L1
% Note. Peak hold datel Dath |s unr;urractedi
50
40
30
20
10
0 045 1 10 30

Frequency [MHz]
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Applicant
Kind of Equipment

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE
Report No. : 22HE0077-YW

: SHARP Corporation
. Cordless Handset

Model No. > UX-CChO0K

Serial No. : No. 1

Power . AC120V/60Hz

Node . Intercom(Base to Hand)

Eemarks : F?g/égazAPYHROOOO24 o
ate D 4 T e

Phase : S8ingle Phase ey zé%:;ﬁﬁj;af,

Temperature 21 Enginesr . Makoto Kosaka

Humidity : 64 %

Regulation : FCC Partib. 207

No.  FREGQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AY
[MHz] [dBuV] [dBuv] fdB] [dB] [dB]  [dBuV] [dBuv¥] [dB]

1. 0.4500 26.0 - 28. 2 - 0.1 0.1 0.0 28.4 - 48,0 0.0 19.6 -
2. 0.5418 22.0 - 24. 0 - 0.1 0.2 0.0 24.3 - 48.0 0.0 23.7 -
3. 0.8700 11.1 - 12,7 - 0.1 0.1 0.0 12.9 - 48,0 0.0 351 -
4, 1.3736 9.3 - 10. 9 - 0.1 0.1 .0 11.1 - 48.0 0.0 36.9 -
5. 3. 0247 0.5 - 3.2 - 0,2 0. 2 0.0 3.6 - 48,0 0.0 44.4 -
6. 6.8765 9.5 - 10.1 - 0.3 0.3 0.0 10.7 - 48.0 0.0 37.3 -
7. 89.6003 9.1 - 9.8 - 0.4 0.3 0.0 10.5 - 48.0 0.0 37.5 -
8. 28.7998 19.90 - 17.8 - 0.9 0.6 0.0 20.56 - 48.0 0.0 27.5 -

CALGULATION: READING + LISN FACTOR + CABLE {0SS + ATIEN.

All other spurious emissions were less than 20dB for the limit,

Page:AIl



DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22HE0077-YW

Appl icant : SHARP Corporation
Kind of Equipment : Cordless Handset
Mode! No. . UX-CC500K
Serial No. : No.1
Power . AC120V/60Hz
Mode . Intercom(Base to Hand)
Remarks : FCC ID: APYHROOD024
Date . 4/7/2002
Phase : Singcle Phase ﬁ é;éw
Temperature : 21 Engineer : Makoto Kosaka
Humidity © 64 9
Regulation 1 . FCC Part15. 207
Regulation 2 : FCC Part15. 207
Emission Level [dBuV] PHASE:N
o Note. PaJh hold thJ I:latL & uncorrected
50
40
M
30
% A '
10
0 045 1 10 30
Freguency [MHz]
Emission Level [dB V] PHASE:L1
- Note. PeJk hold \:LtJ ELItL is unnurrmtedi
50
40
MY

20 Wﬁhﬁl MNI*I‘IIHII"W

10

0 o045 1 10 30
Frequency [MHz] A
Page: 12



DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD,
YOKOWA No.3 OPEN TEST SITE
Report No. : 22HECO77-YW

Applicant : SHARP Corporation

Kind of Equipment . Cordless Handset

Model No. : UX-CCH00K

Serial No. > No. 1

Power : AC120V/60Hz

Mode . Gharging

Remarks : F?C/ID: APYHROO0C24 ///7

Date : 4/7/2002 e

Phase : Single Phase R )4;»/2'1,

Temperature D2 Engineer © Makoto Kosaka

Humidity ;64 %

Reguiation : FCC Part15, 207

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AY FACTOR LOSS QP AV QP AV QP AV
[MHz) [dBuY] [dBuV] [aB] (dB] [dB] [dBuV] [dBuV] [dB}

1. 0.4500 25.9 - 27.9 = 0.1 0.1 0.0 28.1 -  48.0 6.0 19.9 -
2. 0.9020 10.9 - 12.1 - 0.1 0.1 0.6 12.3 - 48.0 0.0 35.7 -
3. 1.3898 8.3 - 10. 2 - 0.1 0.1 0.0 10.4 - 48.0 0.0 37.6 -
4. 1.6653 4.8 - 7.5 - 0.1 0.1 00 7.7 - 48.0 0.0 40.3 -
5. 6.6696 B.3 - 9.2 - 0.3 0.3 0.0 9.8 - 48,0 0.0 38.2 -
6. 9.5974 12.0 - 13.4 - 0.4 0.3 0.0 14.1 - 48.0 0.0 33.9 -
7. 28.7990 18.1 - 17.0 - 0.9 0.6 0.0 19.6 - 48.0 0.0 28.4 -

CALCULATION: READING + LISN FACTOR + GABLE LOSS + ATTEN.

Al other spurious emissions wers less than 20dB for the limit.
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Appl icant

Kind of Equipment :
Mode! No.

Serial No.

Power
Mode

Remarks

Date
Phase

Temperature

Humidity

Regulation 1
Regulation 2

. SHARP Corporation

Cordless Handset
: UX-CC500K

: No. 1
: AC120V/60Hz
: Charging

FCC 1D: APYHRO00024

: 4/7/2002

: Sinﬁée Phase
2

: 64 9

: FCC Part15. 207
: FCC Part15. 207

Emission Level [dBuV]

60

50

40

30

20

10

0

DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO,, LTD.

YOKOWA No.3 OPEN TEST SITE
Report No.: 22HEQ077-YW

EHEIHBBF _égz;;u Kusaka

PHASE:N

Not]

E. Pm*( ho}d thJ. dﬂtL is unmrractad[

0.45

Emission Level [dBuV]

60

50

10

Fre

10
quency [MHz]

PHASE:L1

30

HutL. FaJk hold 4atal datL Is uncorractedl

0.45

10

Frequency [MHz]

Pa;e:AI‘ir



Sharp Corporation/ FCC ID: APYHRO00024 / Page : A15
6dB Bandwidth / UX-CC500 (Facsimile Equipment) / 22HEOCQ77-YW
1. ch 1: 2.4048GHz

REF 102.0 dBp¥ DL 94.04 dBpY MKRA 1.538 HHz
2 dB/ *A_View MNorm B_Blank Horm =-0.145 4B
CIR T Z. 405120 GHZ
DELTA MKR 100.041 dBpd
1.538 Hz

N Vaa

=R VANAVERER N

/ \H rf \

CENTER 2.404800 GHz SPAH 2.000 HHz
#RBY 100 kHz #VBW 100 kHz  SWP 20 ms ATT 10 dB

2. ch 20: 2.439GHz

REF 102.0 dBpV DL 94.28 dBpV MKRA 1.532 HHz
2 dB/f #4_View Horn B_Blank Horm -0.294 dB
DELTA MER CSR | 2.439330 GHz

100.284 dBpv

A V=

- VAWA Y

ases

CENTER 2.439000 GH=z SPAN 2.000 MH=z
#RBY 100 kHz #VBW 100 kHz  SWP 20 ms ATT 10 dB

3. ch 40: 2.475GHz

REF 102.0 dBw¥V DL 94.29 dBpV MKRA 1.526 MHz
2 dB/ *4_View Horm B_Blank Morm 0.047 dB
CIR [ Z.475324 GHZ
?EEIE HEE 100.291 dBpM
o ) AL L K

NN VAYA ™,

/ ] \

CENTER 2.475000 GHz SPAN 2.000 HHz
*RBY 100 kHz *VBW 100 kHz  SWP 20 ms ATT 10 dB
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6dB Bandwidth / UX-CC500K (Cordless Handset) / 22HEQ077-YW

1. ch 1: 2.4048GHz

REF 105.0 dBpV

DL 95.98 4BV

MKRA 1.538 MHz

2 dB/ #_View HNorm B_Blank Norm -0.116 dB
C3R 12405118 GH
DELTA KR it
/\\f i \\
~ \ ~ //‘\ [V s
g | |
M
CENTER 2.404800 GHz SPAN 2000 HMHz
*RBW 100 kHz *VBW 100 kHz #*S5WP 1.0 s ATT 10 dB
2. ch 20: 2.439GHz
REF 105.0 dBpV DL 96.22 dBpV MKRA 1.526 MHz
2 dB/ #4_View HNorm B_Blank Horm 0.020 dB
CIR 1Z2.439316 GH
?Eggg ﬂﬁg mzmgwﬁ
£\ /] :
- ] m\ ALY <
¥ 4
\

CEMTER 2.439000 GHz SPAH 2.000 MHz
#RBYW 100 kHz *VBW 100 kHz #*SWP 1.0 s ATT 10 dB
3. ch 40: 2.475GHz
REF 105.0 dBpY DL 96.22 dB¥ MKRA 1.532 MHz
2 dB/ *#4_View Horm  B_Blank Horm -0.178 dB
CIR 1 Z. 475327 GHzZ
DELTA MKR 101.978 dBpy
1.5932 MH=
e \\f"
BASARVIiaN
¥ 1\! %
// N
CENTER 2.475000 GHz SPAH 2.000 HHz
#RBYW 100 kHz *VBW 100 kHz #S5WP 1.0 s ATT 10 dB




Company
Equipment
Model
Sample No.
FCCID
Power
Mode

REMARKS:

CALCULATION : P = Power Meter Reading + ATTEN

M aximum Peak Output Power (Conducted)

: SHARP Corporation

: Facsimile Equipment
: UX-CC500

14
: APYHRO00024
:DC36V

: Transmitting(ch1,20,40)

Report No.
Regulation
Date
Temperature
Humidity

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA NO.3 OPEN SITE

: 22HEQ077-YW
: Fcc Part15SubpartC 247(b)(1)

: 2002/04/20
: 23deg.C

: 55%

ENGINEER : Makoto Kosaka
FREQ PIM ATTEN. RESULT convert Limit Margin
ch Reading aw)
[MHZ] [dBm] [dB] [dBm] [mW] [dBm] [dB]
chl 2404.8 321 10.0 13.21 20.94 30.0 16.79
ch20 2439.0 3.03 10.0 13.03 20.09 30.0 16.97
ch40 2475.0 304 10.0 13.04 20.14 30.0 16.96
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M aximum Peak Output Power (Conducted)

A-PEX INTERNATIONAL CO,, LTD.

YOKOWA NO.3OPEN SITE
Company : SHARP Corporation Report No.  : 22HEQQ77-YW
Equipment  : Cordless Handset Regulation  : Fcc Part15SubpartC 247(b)(1)
Model : UX-CC500K Date : 2002/04/20
SampleNo.  :2 Temperature : 23deg.C
FCCID : APYHRO00024 Humidity : 55%
Power :DC36V
Mode : Transmitting(ch1,20,40)
ENGINEER : Makoto Kosska
FREQ PIM ATTEN. RESULT convert Limit Margin
ch Reading aw)
[MHZ] [dBm] [dB] [dBm] [mW] [dBm] [dB]
chl 2404.8 5.73 10.0 1573 3741 300 14.27
ch20 2439.0 5.73 10.0 1573 3741 300 14.27
ch40 2475.0 5.68 10.0 15.68 36.98 30.0 14.32
REMARKS:

CALCULATION : P = Power Meter Reading + ATTEN
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Variation of Input Power / UX-CC500 (Facsmile Equipment) / 22HEO077-YW

1. AC 102V (85 %) / (ch 1: 2.4048GHz): Externa Attenuator 10dB

REF 5.0 dBn

2 dB/ *A_View Smpl B_Blank Horm

HKR  2.40473 GHz
2.989 dBn

/

/

/

ICENTER 2.40480 GHz
*RBY 3 HMH=z #VBYW 3 HH=z #5WP 1.0 s

SPAM 10.00 MHz
ATT 20 dB

2. AC 120V (100 %) / (ch 1: 2.4048GHz): Externd Attenuator 10dB

REF 5.0 dBm

2 dB/ *#A_View Smpl B_Blank Horm

MKR 2.40471 GHz
3.061 dBm

/

/

/

CEMTER Z.40480 GHz
*RBYW 3 MHz *VBW 3 HHz *SWP 1.0 s

SPAN 10.00 HHz
ATT 20 dB

3. AC 138V (115 %) / (ch 1: 2.4048GHz): Externa Attenuator 10dB

REF 5.0 dBm

2 dB/ *4_View Smpl B_Blank Horm

HKR  2.40465 GHz
2.977 dBm

/

/

/

CENTER 2.40480 GHz
*RBYW 3 MHz *VBY 3 MHz #5WP 1.0 s

SPAN 10,00 HHz
ATT 20 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A20
Variation of Input Power / UX-CC500 (Facsimile Equipment) / 22HEQ077-YW
4. AC 102V (85%)/(ch 20: 2.439GHz): Externa Attenuator 10dB

REF 5.0 dBn MKR 2.43891 GHz
P2 dB/ *A_View Smpl B_Blank Horn 2.955 dBm
ICEHTER 2.43900 GHz SP&N 10.00 MHz
+*RBYW 3 WHz *VBY 3 MHz #SWP 1.0 s ATT 20 dB

5. AC 120V (100 %) / (ch 20: 2.439GHz): Externa Attenuator 10dB

REF 5.0 dBn MKR 2.43890 GHz
2 dB/ *4_View Smpl B_Blank MHorm 3.002 dBm
CENTER 2.43900 GHz SPAN 10.00 HHz
*RBYW 3 HHz *VBYW 3 MHz *SWP 1.0 s ATT 20 dB

6. AC 138V (115 %) / (ch 20: 2.439GHz): External Attenuator 10dB

REF 5.0 dBm

2 dB/f *4_View Smpl

B_Blank Horm

MKR 2.43894 GHz
2.973 dBm

/

/

/

CEHNTER 2Z.43900 GHz
*RBYW 3 MHz *WBYW 3 MHz

¥SWP 1.0 s

SPAN 10.00 MHz
ATT 20 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Pege: A21
Variation of Input Power / UX-CC500 (Facsimile Equipnment) / 22HE0077-YW
7. AC 102V (85 %) / (ch 40: 2.475GHz): Externa Attenuator 10dB

8. AC 120V (100 %) / (ch 40:

9. AC 138V (115 %) / (ch 40:

REF 5.0 dBm
P dB/

HKR  2.47494 GHz

*4_View Smpl B_Blank Horm 2.8681 dBm
CENTER 2.47500 GHz SPAN 10.00 MHz
*RBYW 3 HHz *VBYW 3 HHz *SWP 1.0 s ATT 20 dB

2.475GHz): Externa Attenuator 10dB

REF 5.0 dBm

MKR 2.47494 GHz

2 dB/ *f_View Smpl B_Blank Horm 2.911 dBn
CENTER 2.47500 GHz SPAN 10.00 HHz
#RBYW 3 WHz #VBY 3 HHz #SWP 1.0 s ATT 20 dB
2.475GHz): Externa Attenuator 10dB

REF 5.0 dBn MKR 2.47494 GHz
2 dB/ *4_View Smpl B_Blank MHorm 2.878 dBm

/

N\

/

/

/

CENTER 2.47200 GHz
*RBYW 3 MHz *YBY 3 HMHz

#SWP 1.0 s

SPAN 10,00 HHz
ATT 20 dB




DATA OF SUPURIOUS EMISSIONS30M Hz to 1000M Hz)

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQOQ77-YW

Equipment  : Facsimile Equipment Regulation : Fec Part15SubpartC 247 / 209

Model : UX-CC500 Test Distance :3m

SampleNo. :3 Date : 2002/04/09

FCCID : APYHRO00024 Temperature : 18deg.C

Power : AC120V/60Hz Humidity 1 74%

Mode : Transmitting (ch1: 2404.8MHz) % %

ENGINEER  : Makoto Kosaka
QP DETECT(Test Receiver: BW 120kHz)
No.| FREQ READING ANT |ATTENICABLH AMP RESULT LIMIT MARGIN
HOR | VER | Factor Loss | GAIN| HOR | VER HOR | VER
[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuV/m] [dB]

1| 88720 | 342 | 332 7.6 5.9 20 | 279 | 218 | 2038 435 21.7 | 22.7
2| 120960 | 327 | 306 | 133 | 6.0 23 | 279 | 264 | 243 435 171 19.2
3] 145150 | 388 | 353 | 143 | 6.0 27 | 279 ] 339 | 304 435 9.6 131
4] 161280 | 402 | 351 | 149 | 6.0 28 | 278 ] 361 | 310 435 7.4 125
5] 193540 | 386 | 328 | 162 | 6.0 30 | 278 ] 36.0 | 302 435 7.5 133
6 | 201.620 | 373 | 295 | 164 | 6.0 31 | 278 ] 350 | 272 435 85 16.3
7] 209670 | 351 | 302 | 164 | 6.0 31 | 278 ]| 328 | 279 435 10.7 15.6
8 | 220810 | 376 | 289 | 165 | 6.0 32 | 278 ]| 355 | 26.8 46.0 10.5 19.2
91241920 | 369 | 289 | 166 | 6.0 31 | 274 ]| 3B2 | 272 46.0 10.8 18.8
10| 322560 | 427 | 375 | 145 | 6.1 40 | 280 ] 393 | 341 46.0 6.7 11.9
11| 384.000 | 411 | 378 | 152 | 6.0 45 | 279 ] 389 | 356 46.0 7.1 104
12| 432000 | 39.1 | 405 | 163 | 6.0 48 | 278 ]| 384 | 39.8 46.0 7.6 6.2

REMARKS

*The antennaof EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antennaof EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS30M Hz to 1000M Hz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQQ77-YW

Equipment  : Facsimile Equipment Regulation : Fec Part15SubpartC 247 / 209

Model : UX-CC500 Test Distance :3m

SampleNo. :3 Date : 2002/04/09

FCCID : APYHRO00024 Temperature : 18deg.C

Power : AC120V/60Hz Humidity 1 74%

Mode : Transmitting (ch20: 2439MHz) % M

ENGINEER  : Makoto Kosaka
QP DETECT (Test Receiver: BW 120kHz)
No.| FREQ READING ANT |ATTENICABLH AMP RESULT LIMIT MARGIN
HOR | VER | Factor Loss | GAIN| HOR | VER HOR | VER
[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuv/m]  |[dBuV/m] [dB]

1| 88720 | 341 | 331 7.6 5.9 20 | 279 | 217 | 207 435 218 | 228
2] 120960 | 330 | 295 | 133 | 6.0 23 | 279 | 267 | 232 435 16.8 | 20.3
3] 145180 | 381 | 328 | 143 | 6.0 27 | 279 | 332 | 279 435 103 | 156
41161280 | 384 | 355 | 149 | 60 28 | 278 | 343 | 314 435 9.2 121
5] 193540 | 384 | 308 | 162 | 6.0 30 | 278 ] 358 | 282 435 7.7 15.3
6 | 201600 | 370 | 31.8 | 164 | 6.0 31 | 278 | 347 | 295 435 8.8 14.0
7 | 209660 | 329 | 317 | 164 | 6.0 31 | 278 | 306 | 294 435 129 | 141
8 | 220800 | 385 | 303 | 165 | 6.0 32 | 278 ]| 364 | 282 46.0 9.6 17.8
9| 241940 | 306 | 250 | 166 | 6.0 31 | 274 ] 289 | 233 46.0 171 | 227
10| 322560 [ 429 | 350 | 145 | 6.1 40 | 280 ] 395 | 316 46.0 6.5 14.4
11| 384.000 | 405 | 36.1 | 152 | 6.0 45 | 279 ] 383 | 339 46.0 7.7 121
12| 432.000 | 385 | 404 | 163 | 6.0 48 | 278 | 378 | 39.7 46.0 8.2 6.3

REMARKS

*The antennaof EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antennaof EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS30M Hz to 1000M Hz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : SHARP Corporation Report No. 1 22HEQQ77-YW

Equipment  : Facsimile Equipment Regulation : Fec Part15SubpartC 247 / 209

Model : UX-CC500 Test Distance :3m

SampleNo. :3 Date : 2002/04/09

FCCID : APYHRO00024 Temperature : 18deg.C

Power : AC120V/60Hz Humidity 1 74%

Mode : Transmitting (ch40: 2475MHz) % %

ENGINEER  : Makoto Kosaka
QP DETECT (Test Receiver: BW 120kHz)
No.| FREQ READING ANT |ATTENICABLH AMP RESULT LIMIT MARGIN
HOR | VER | Factor Loss | GAIN| HOR | VER HOR | VER
[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] [dBuv/m]  |[dBuV/m] [dB]

1| 88720 | 339 | 327 7.6 5.9 20 | 279 | 215 | 203 435 220 | 232
2] 120900 | 330 | 298 | 133 | 6.0 23 | 279 | 267 | 235 435 16.8 | 20.0
3| 145160 | 389 | 332 | 143 | 6.0 27 | 279 | 340 | 283 435 9.5 15.2
41161280 | 388 | 357 | 149 | 6.0 28 | 278 | 347 | 316 435 8.8 11.9
5] 193540 | 385 | 307 | 162 | 6.0 30 | 278 ] 359 | 281 435 7.6 154
6 | 201600 | 373 | 316 | 164 | 6.0 31 | 278 ] 350 | 293 435 85 14.2
7 | 209660 | 336 | 315 | 164 [ 6.0 31 | 278 ] 313 | 292 435 12.2 14.3
8 | 220800 | 383 | 305 | 165 | 6.0 32 | 278 ]| 362 | 284 46.0 9.8 17.6
9] 241930 | 313 | 254 | 166 | 6.0 31 | 274 ]| 296 | 237 46.0 164 | 223
10| 322570 425 | 354 | 145 | 6.1 40 | 280 | 391 | 320 46.0 6.9 14.0
11| 384.020 | 413 | 370 | 152 | 6.0 45 | 279 ] 391 | 348 46.0 6.9 112
12| 432.000 | 389 | 405 | 163 | 6.0 48 | 278 | 382 | 39.8 46.0 7.8 6.2

REMARKS

*The antennaof EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antennaof EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30MHz to 1000M Hz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation

: Cordless Handset

: UX-CC500K
01
: APYHRO00024
: DC 3.6V
: Transmitting (chl: 2404.8MHz)

QP DETECT(Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance

Date

Temperature

Humidity

: 22HE0077-YW
: Fec Part15SubpartC 247 / 209
:3m

: 2002/04/02
: 18deg.C
: 35%

ENGINEER : Makoto Kosaka

No.| FREQ | READING | ANT [ATTEN[CABLE AMP| RESULT | LIMIT | MARGIN

HOR | VER | Factor LOSS | GAIN| HOR | VER HOR | VER

[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dBuv/m] _[[dBuv/m] [dB]

1115210 268 | 27.7 | 125 | 59 | 21 | 279 | 194 | 203 | 435 | 241 | 232
2| 192020 259 | 239 | 162 | 59 | 27 | 278 | 229 | 209 | 435 | 206 | 226
3| 230410 274 | 238 | 165 | 59 | 31 | 27.7 | 252 | 216 | 460 | 208 | 244
4| 364810 | 334 | 319 | 150 | 58 | 39 | 276 | 305 | 290 | 460 | 155 | 170
5384030 | 334 | 329 | 152 | 58 | 40 | 275 | 309 | 304 | 460 | 151 | 156
6 | 441600 | 341 | 360 | 165 | 59 | 45 | 276 | 334 | 353 | 460 | 126 | 107
7 | 480000 | 300 | 326 | 176 | 58 | 47 | 275 | 306 | 332 | 460 | 154 | 128
8| 518400 265 | 283 | 182 | 59 | 49 | 275 | 280 | 298 | 460 | 180 | 162
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in Y axis when the measurement antenna was positioned vertically.(wors case)
ANTENNA TYPE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30MHz to 1000M Hz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation

: Cordless Handset

: UX-CC500K
01
: APYHRO00024
: DC 3.6V
: Transmitting (ch20: 2439.0MHz)

QP DETECT(Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance

Date

Temperature

Humidity

: 22HE0077-YW
: Fec Part15SubpartC 247 / 209
:3m

: 2002/04/02
: 18deg.C
: 35%

ENGINEER : Makoto Kosaka

No.| FREQ | READING | ANT [ATTEN[CABLE AMP| RESULT | LIMIT | MARGIN

HOR | VER | Factor LOSS | GAIN| HOR | VER HOR | VER

[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dBuv/m] _[[dBuv/m] [dB]

1115210 275 | 279 | 125 | 59 | 21 | 279 | 201 | 205 | 435 | 234 | 230
2| 192020 | 260 | 246 | 162 | 59 | 27 | 278 | 230 | 216 | 435 | 205 | 219
3| 230410 276 | 242 | 165 | 59 | 31 | 27.7 | 254 | 220 | 460 | 206 | 240
4| 364810 | 328 | 312 | 150 | 58 | 39 | 276 | 299 | 283 | 460 | 161 | 177
5384030 | 331 | 327 | 152 | 58 | 40 | 275 | 306 | 302 | 460 | 154 | 158
6 | 441600 | 340 | 356 | 165 | 59 | 45 | 276 | 333 | 349 | 460 | 127 | 111
7 | 480000 | 307 | 330 | 176 | 58 | 47 | 275 | 313 | 336 | 460 | 147 | 124
8| 518400 269 | 289 | 182 | 59 | 49 | 275 | 284 | 304 | 460 | 176 | 156
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in Y axis when the measurement antenna was positioned vertically.(wors case)
ANTENNA TY PE: 30-300MHz Biconical / 300-1000MHz L ogperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(30MHz to 1000M Hz)

Company
Equipment
Model
Sample No.
FCCID
Power
Mode

: SHARP Corporation

: Cordless Handset

: UX-CC500K
01
: APYHRO00024
: DC 3.6V
: Transmitting (ch40: 2475.0MHz)

QP DETECT(Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Report No.
Regulation
Test Distance

Date

Temperature

Humidity

: 22HE0077-YW
: Fec Part15SubpartC 247 / 209
:3m

: 2002/04/02
: 18deg.C
: 35%

ENGINEER : Makoto Kosaka

No.| FREQ | READING | ANT [ATTEN[CABLE AMP| RESULT | LIMIT | MARGIN

HOR | VER | Factor LOSS | GAIN| HOR | VER HOR | VER

[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dBuv/m] _[[dBuv/m] [dB]

1115210 274 | 277 | 125 | 59 | 21 | 279 | 200 | 203 | 435 | 235 | 232
2| 192020 | 259 | 241 | 162 | 59 | 27 | 278 | 229 | 211 | 435 | 206 | 224
3| 230410 276 | 243 | 165 | 59 | 31 | 27.7 | 254 | 221 | 460 | 206 | 239
4| 364810 | 328 | 310 | 150 | 58 | 39 | 276 | 299 | 281 | 460 | 161 | 179
5384030 | 332 | 325 | 152 | 58 | 40 | 275 | 307 | 300 | 460 | 153 | 160
6 | 441600 | 354 | 363 | 165 | 59 | 45 | 276 | 347 | 356 | 460 | 113 | 104
7| 480000 | 31.7 | 341 | 176 | 58 | 47 | 275 | 323 | 347 | 460 | 137 | 113
8| 518400 273 | 298 | 182 | 59 | 49 | 275 | 288 | 313 | 460 | 172 | 147
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in Y axis when the measurement antenna was positioned vertically.(wors case)
ANTENNA TY PE: 30-300MHz Biconical / 300-1000MHz L ogperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS1GHZz to 26GH2z)

A-PEX INTERNATIONAL CO.,, LTD.

YOKOWA NO.3OPEN SITE
Company : SHARP Corporation Report No. 1 22HEQ077-YW
Equipment  : Facsimile Equipment Regulation  : Fcc Part15SubpartC 247 / 209
Model : UX-CC500 Test Distance : 3mand 0.5m
SampleNo.  :3 Date : 2002/04/07
FCCID : APYHRO00024 Temperature : 18deg.C
Power : AC120V/60Hz Humidity :81%
Mode : Transmitting (chl: 2404.8MHz)
ENGINEER  : Makoto Kosska
AV DETECT(SA : RBW 1IMHz and VBW 10H2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| AV | HOR| VER
[GHZ [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuV/m]| [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1148092 561 | 568 | 353 [ 380 4.2 11 0.0 -6.6 0.0 521 | 528 54.0 19 12
2 | 721442 | 453 | 463 | 385 | 382 | 57 05 0.0 -6.6 00 | 452 | 462 54.0 88 7.8
31961922 367 | 388 | 384 [ 385 6.2 0.5 0.0 -6.6 0.0 35.7 | 388 54.0 183 | 152
Test digance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE L OSS + High Pass + Duty Factor - Dfac
4 11202412 344 | 341 | 429 | 385 | 75 05 0.0 -66 | 156 | 246 | 243 54.0 204 | 29.7
5 (1442880 334 | 331 | 417 | 385 79 0.6 0.0 -6.6 156 | 229 | 226 54.0 311 | 314
6 (1683362 343 | 343 | 433 | 385 | 81 0.6 0.0 -66 | 156 | 256 | 256 54.0 284 | 284
7 |1923840| 349 | 346 | 385 | 385 | 86 10 0.0 -66 | 156 | 223 | 220 54.0 3.7 | 320
8 12164320 357 | 357 | 388 | 385 | 101 0.6 0.0 -6.6 156 | 245 | 245 54.0 295 | 295
9 [24.04800 359 | 366 | 393 | 385 | 126 | 07 0.0 -66 | 156 | 278 | 275 54.0 262 | 265
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| PK | HOR | VER
[GHZ [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuV/m]| [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
11480962 573 | 581 | 353 [ 380 42 11 0.0 -6.6 0.0 533 | %41 74.0 20.7 | 199
2 |721448| 504 | 512 | 385 | 382 | 57 05 0.0 -6.6 00 | 503 | 511 74.0 237 | 229
31961922 463 | 481 | 384 [ 385 6.2 0.5 0.0 -6.6 0.0 463 | 481 74.0 217 | 259
Test digance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE L OSS + High Pass + Duty Factor - Dfac
4 11202412| 458 | 458 | 429 | 385 | 75 05 0.0 -66 | 156 | 360 | 360 74.0 380 [ 380
5 (1442880 450 | 443 | 417 | 385 79 0.6 0.0 -6.6 156 | 345 | 338 74.0 395 | 402
6 [16.83362| 465 | 451 | 433 | 385 | 81 0.6 0.0 -66 | 156 | 378 | 364 74.0 362 | 376
7 |19.23840| 466 | 463 | 385 | 385 | 86 10 0.0 -66 | 156 | 340 | 337 74.0 400 | 403
8 12164320 462 | 461 | 388 | 385 | 101 | 06 0.0 -66 [ 156 | 350 | 349 74.0 390 | 391
9 [24.04800| 46.1 | 463 | 393 | 385 | 126 | 07 0.0 -66 | 156 | 380 | 382 74.0 360 | 358
REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) =15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940* 10-6 / 2*10-3 ) = -6.558

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS1GHZz to 26GH2z)

A-PEX INTERNATIONAL CO.,, LTD.

YOKOWA NO.3OPEN SITE
Company : SHARP Corporation Report No. 1 22HEQ077-YW
Equipment  : Facsimile Equipment Regulation  : Fcc Part15SubpartC 247 / 209
Model : UX-CC500 Test Distance : 3mand 0.5m
SampleNo.  :3 Date : 2002/04/07
FCCID : APYHRO00024 Temperature : 18deg.C
Power : AC120V/60Hz Humidity :81%
Mode : Transmitting (ch20: 2439.0MHz) %
ENGINEER  : Makoto Kosska
AV DETECT(SA : RBW 1IMHz and VBW 10H2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| AV | HOR| VER
[GHZ [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuV/m]| [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1487800 550 | 561 | 356 [ 379 4.2 11 0.0 -6.6 0.0 514 | 525 54.0 26 15
2 |731700| 458 | 444 | 386 | 382 | 57 05 0.0 -6.6 00 | 458 | 444 54.0 8.2 9.6
31975612 366 | 385 | 385 [ 385 6.2 0.5 0.0 -6.6 0.0 35.7 | 386 54.0 183 | 154
Test digance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE L OSS + High Pass + Duty Factor - Dfac
4 11219518| 345 | 341 | 431 | 385 | 75 05 0.0 -66 | 156 | 249 | 245 54.0 201 | 295
5 (1463400 333 | 331 | 421 | 385 | 80 05 0.0 -66 | 156 | 232 | 230 54.0 308 | 310
6 |17.07300] 342 | 343 | 435 | 385 | 81 0.6 0.0 -66 | 156 | 257 | 258 54.0 283 | 282
7 |1951200 350 | 350 | 381 | 385 | 94 13 0.0 -66 | 156 | 231 | 231 54.0 309 | 309
8 |21.95100] 360 [ 361 | 387 | 385 | 96 0.2 0.0 -66 | 156 | 238 | 239 54.0 302 | 301
9 [24.39000] 370 | 369 | 394 | 385 | 125 | 09 0.0 -66 [ 156 | 291 | 290 54.0 249 | 250
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| PK | HOR | VER
[GHZ [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuV/m]| [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1487800| 568 | 580 | 356 [ 379 42 11 0.0 -6.6 0.0 532 | 544 74.0 208 | 196
2 |731700| 508 | 491 | 386 | 382 | 57 05 0.0 -6.6 00 | 508 | 49.1 74.0 232 | 249
31975612 473 | 482 | 385 [ 385 6.2 0.5 0.0 -6.6 0.0 474 | 483 74.0 266 | 257
Test digance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE L OSS + High Pass + Duty Factor - Dfac
4 11219518| 461 | 458 | 431 | 385 | 75 05 0.0 -66 | 156 | 365 | 36.2 74.0 375 | 378
5 (1463400 448 | 443 | 421 | 385 80 05 0.0 -6.6 156 | 347 | 342 74.0 393 | 398
6 |17.07300] 444 | 451 | 435 | 385 | 81 0.6 0.0 -66 | 156 | 359 | 366 74.0 3Bl | 374
7 |1951200| 46.1 | 461 | 381 | 385 | 94 13 0.0 66 | 156 | 342 | 342 74.0 398 | 3938
8 |21.95100| 462 | 463 | 387 | 385 | 96 0.2 0.0 66 [ 156 | 340 | 341 74.0 400 | 399
9 [24.39000| 462 | 462 | 394 | 385 | 125 | 09 0.0 -66 | 156 | 383 | 383 74.0 3H7 | 3B7
REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) =15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940* 10-6 / 2*10-3 ) = -6.558

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS1GHZz to 26GH2z)

Company
Equipment
Mode
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Facsimile Equipment

: UX-CC500

03

: APYHRO00024
: AC120V/60Hz

: Transmitting (ch40: 2475MHz)

A-PEX INTERNATIONAL CO.,,
YOKOWA NO.30PEN SITE
Report No.  : 22HEQQ77-YW
Regulation
Test Distance : 3mand 0.5m
Date : 2002/04/07
Temperature : 18deg.C
Humidity :81%

LTD.

: Fce Part15SubpartC 247/ 209

ENGINEER  : Makoto Kosska
AV DETECT(SA : RBW 1IMHz and VBW 10H2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| AV | HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1495000| 529 | 544 | 359 [ 379 4.3 11 0.0 -6.6 0.0 497 | 512 54.0 4.3 2.8
2 (742500 451 | 459 | 387 | 383 58 05 0.0 -6.6 0.0 452 | 460 54.0 8.8 80
31990000 369 | 375 | 385 [ 385 6.1 0.5 0.0 -6.6 0.0 359 | 375 54.0 181 | 165
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11237500 345 | 345 | 434 | 385 74 05 0.0 -66 | 156 | 251 | 251 54.0 289 | 289
5 [1485000] 342 | 342 | 424 | 385 81 05 0.0 -6.6 156 | 245 | 245 54.0 295 | 295
6 [17.32500] 343 | 344 | 436 | 385 82 0.6 0.0 -66 | 156 | 260 | 26.1 54.0 280 | 279
7 [19.80000] 359 | 366 | 383 | 385 | 101 16 0.0 -66 | 156 | 252 | 249 54.0 288 | 291
8 |2227500[ 343 | 343 | 388 | 385 9.6 0.3 0.0 -66 | 156 | 223 | 223 54.0 317 | 317
9 (2475000 381 | 380 | 394 | 386 | 123 10 0.0 -66 | 156 | 300 | 299 54.0 240 | 241
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1495000| 557 | 568 | 359 [ 379 4.3 11 0.0 -6.6 0.0 525 | 536 74.0 215 | 205
2 [742500| 506 | 503 | 387 | 383 58 05 0.0 -6.6 0.0 50.7 | 504 74.0 233 | 236
31990000 471 | 479 | 385 [ 385 6.1 0.5 0.0 -6.6 0.0 471 | 479 74.0 269 | 261
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11237500 452 | 457 | 434 | 385 74 05 0.0 -66 | 156 | 358 | 36.3 74.0 382 | 377
5 [14.85000] 455 | 443 | 424 | 385 81 05 0.0 -6.6 156 | 358 | 346 74.0 382 | 394
6 [17.32500] 463 | 455 | 436 | 385 82 0.6 0.0 -66 | 156 | 380 | 37.2 74.0 360 | 368
7 [19.80000| 472 | 472 | 383 | 385 | 101 16 0.0 -66 | 156 | 365 | 365 74.0 375 | 375
8 |2227500[ 456 | 458 | 388 | 385 9.6 0.3 0.0 -66 | 156 | 336 | 338 74.0 404 | 402
9 [24.75000] 498 | 499 | 394 | 386 | 123 10 0.0 -66 | 156 | 417 | 418 74.0 323 | 322
REMARKS

*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)

*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) =15.6dB
* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940* 10-6 / 2*10-3 ) = -6.558
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS1GHZz to 26GH2z)

Company
Equipment
Modd
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Handset

: UX-CC500K
01

: APYHRO00024
:DC36V

: Transmitting (chl: 2404.8MHz)

A-PEX INTERNATIONAL CO.,,
YOKOWA NO.30PEN SITE
Report No.  : 22HEQQ77-YW
Regulation
Test Distance : 3mand 0.5m
Date : 2002/04/07
Temperature : 18deg.C
Humidity :81%

LTD.

: Fce Part15SubpartC 247/ 209

ENGINEER  : Makoto Kosska
AV DETECT(SA : RBW 1IMHz and VBW 10H2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| AV | HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
11480960 514 | 519 | 353 [ 380 4.2 11 0.0 -6.6 0.0 474 | 479 54.0 6.6 6.1
2 [721440| 507 | 503 | 385 | 382 57 05 0.0 -6.6 0.0 506 | 502 54.0 34 38
31961922 364 | 399 | 384 [ 385 6.2 0.5 0.0 -6.6 0.0 364 | 399 54.0 176 | 141
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11202417 342 | 340 | 429 | 385 87 05 0.0 -66 | 156 | 256 | 254 54.0 284 | 286
5 11442880 332 | 329 | 417 | 385 9.2 0.6 0.0 -6.6 156 | 240 | 237 54.0 300 | 303
6 (16.83360| 345 | 344 | 386 | 385 9.6 0.6 0.0 -66 | 156 | 226 | 225 54.0 314 | 316
7 (19.23840| 349 | 346 | 385 | 385 | 103 10 0.0 -66 | 156 | 240 | 237 54.0 300 | 303
8 12164320 357 | 358 | 388 | 385 | 113 0.6 0.0 -6.6 156 | 257 | 258 54.0 283 | 282
9 [24.04800] 357 | 356 | 393 | 385 | 122 0.7 0.0 -66 | 156 | 272 | 271 54.0 268 | 269
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1480966 551 | 547 | 353 [ 380 42 11 0.0 -6.6 0.0 511 | 507 74.0 229 | 233
2 [721451| 567 | 540 | 385 | 382 57 05 0.0 -6.6 0.0 56.6 | 539 74.0 174 | 202
31961922 | 476 | 483 | 384 [ 385 6.2 0.5 0.0 -6.6 0.0 476 | 483 74.0 264 | 257
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11202417 458 | 439 | 429 | 385 87 05 0.0 -66 | 156 | 372 | 353 74.0 368 | 387
5 11442880 44.7 | 447 | 417 | 385 9.2 0.6 0.0 -6.6 156 | 355 | 355 74.0 385 | 385
6 [16.83360] 459 | 458 | 386 | 385 9.6 0.6 0.0 -66 | 156 | 340 | 339 74.0 400 | 401
7 [19.23840| 466 | 463 | 385 | 385 [ 103 10 0.0 -66 | 156 | 357 | 354 74.0 383 | 386
8 2164320 462 | 463 | 388 | 385 | 113 0.6 0.0 -6.6 156 | 362 | 363 74.0 378 | 37.7
9 [24.04800] 461 | 463 | 393 | 385 | 122 0.7 0.0 -66 | 156 | 376 | 378 74.0 364 | 36.2
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT was placed in Y axis when the measurement antenna was positioned horizontally.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) =15.6dB

* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940* 10-6 / 2*10-3 ) = -6.558

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS1GHZz to 26GH2z)

Company
Equipment
Modd
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Handset

: UX-CC500K
01

: APYHRO00024
:DC36V

: Transmitting (ch20: 2439.0MHz)

A-PEX INTERNATIONAL CO.,,
YOKOWA NO.30PEN SITE
Report No.  : 22HEQQ77-YW
Regulation
Test Distance : 3mand 0.5m
Date : 2002/04/07
Temperature : 18deg.C
Humidity :81%

LTD.

: Fce Part15SubpartC 247/ 209

ENGINEER  : Makoto Kosska
AV DETECT(SA : RBW 1IMHz and VBW 10H2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| AV | HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1487800 535 | 506 | 356 [ 379 4.2 11 0.0 -6.6 0.0 499 | 470 54.0 4.1 7.0
2 [731703| 496 | 472 | 386 | 382 57 05 0.0 -6.6 0.0 496 | 47.2 54.0 44 6.8
31975601 392 | 381 | 385 [ 385 6.2 0.5 0.0 -6.6 0.0 393 | 382 54.0 147 | 158
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11219500 342 | 340 | 431 | 385 75 05 0.0 -66 | 156 | 246 | 244 54.0 294 | 296
5 (1463400 332 | 329 | 421 | 385 80 05 0.0 -6.6 156 | 231 | 228 54.0 309 | 312
6 [17.07300] 345 | 344 | 435 | 385 81 0.6 0.0 -66 | 156 | 260 | 259 54.0 280 | 282
7 (1951200 350 | 350 | 381 | 385 9.4 13 0.0 -66 | 156 | 231 | 231 54.0 309 | 309
8 |21.95100( 364 | 361 | 387 | 385 9.6 0.2 0.0 -6.6 156 | 242 | 239 54.0 298 | 301
9 [2439000] 378 | 369 | 394 | 385 | 125 09 0.0 -66 | 156 | 299 | 290 54.0 241 | 250
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
11487800| 569 | 548 | 356 [ 379 42 11 0.0 -6.6 0.0 533 | 512 74.0 207 | 228
2 [731703| 535 | 539 | 386 | 382 57 05 0.0 -6.6 0.0 535 | 539 74.0 205 | 201
31975601 487 | 481 | 385 [ 385 6.2 0.5 0.0 -6.6 0.0 488 | 482 74.0 252 | 258
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11219500 458 | 439 | 431 | 385 75 05 0.0 -66 | 156 | 362 | 343 74.0 378 | 397
5 [14.63400| 447 | 447 | 421 | 385 80 05 0.0 -6.6 156 | 346 | 346 74.0 394 | 394
6 [17.07300] 459 | 458 | 435 | 385 81 0.6 0.0 -66 | 156 | 374 | 373 74.0 366 | 36.7
7 (1951200 461 | 461 | 381 | 385 9.4 13 0.0 -66 | 156 | 342 | 342 74.0 398 | 398
8 |21.95100( 463 | 463 | 387 | 385 9.6 0.2 0.0 -66 | 156 | 341 | 341 74.0 399 | 399
9 [24.39000] 462 | 463 | 394 | 385 | 125 09 0.0 -66 | 156 | 383 | 384 74.0 357 | 356
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT was placed in Y axis when the measurement antenna was positioned horizontally.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) =15.6dB

* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940* 10-6 / 2*10-3 ) = -6.558

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS1GHZz to 26GH2z)

Company
Equipment
Modd
Sample No.
FCCID
Power
Mode

: SHARP Corporation
: Cordless Handset

: UX-CC500K
01

: APYHRO00024
:DC36V

: Transmitting (ch40: 2475MHz)

A-PEX INTERNATIONAL CO.,,
YOKOWA NO.30PEN SITE
Report No.  : 22HEQQ77-YW
Regulation
Test Distance : 3mand 0.5m
Date : 2002/04/07
Temperature : 18deg.C
Humidity :81%

LTD.

: Fce Part15SubpartC 247/ 209

ENGINEER  : Makoto Kosska
AV DETECT(SA : RBW 1IMHz and VBW 10H2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| AV | HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1495001 | 547 | 529 | 359 [ 379 4.3 11 0.0 -6.6 0.0 515 | 497 54.0 25 4.3
2 [742493| 510 | 491 | 387 | 383 58 05 0.0 -6.6 0.0 511 | 492 54.0 29 4.8
31989998 368 | 363 | 385 [ 385 6.1 0.5 0.0 -6.6 0.0 358 | 363 54.0 182 | 177
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11237500 342 | 340 | 434 | 385 74 05 0.0 -66 | 156 | 248 | 246 54.0 292 | 294
5 [14.85000] 332 | 329 | 424 | 385 81 05 0.0 -6.6 156 | 235 | 232 54.0 305 | 308
6 [17.32500| 345 | 344 | 436 | 385 82 0.6 0.0 -66 | 156 | 262 | 26.1 54.0 278 | 280
7 [19.80000] 359 | 366 | 383 | 385 | 101 16 0.0 -66 | 156 | 252 | 249 54.0 288 | 291
8 |2227500[ 343 | 343 | 388 | 385 9.6 0.3 0.0 -66 | 156 | 223 | 223 54.0 317 | 317
9 (2475000 381 | 383 | 394 | 386 | 123 10 0.0 -66 | 156 | 300 | 30.2 54.0 240 | 238
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP |CABLE|/H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER |Factor| GAIN | LOSS | Filter Factor HoR | VER| PK | HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS+ (High Passor ATTEN) + Duty Factor
1|495001| 576 | 566 | 359 [ 379 4.3 11 0.0 -6.6 0.0 544 | 534 74.0 196 | 206
2 [742493| 562 | 551 | 387 | 383 58 05 0.0 -6.6 0.0 56.3 | 552 74.0 177 | 188
31989998 475 | 476 | 385 [ 385 6.1 0.5 0.0 -6.6 0.0 475 | 476 74.0 265 | 264
Test disance 0.5meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass + Duty Factor - Dfac
4 11237500 458 | 439 | 434 | 385 74 05 0.0 -66 | 156 | 364 | 345 74.0 376 | 395
5 11485000 44.7 | 447 | 424 | 385 81 05 0.0 -6.6 156 | 350 | 350 74.0 390 | 390
6 [17.32500] 459 | 458 | 436 | 385 82 0.6 0.0 -66 | 156 | 376 | 375 74.0 364 | 365
7 (19.80000] 471 | 472 | 383 | 385 | 101 16 0.0 -66 | 156 | 364 | 365 74.0 376 | 375
8 |2227500[ 456 | 458 | 388 | 385 9.6 0.3 0.0 -66 | 156 | 336 | 338 74.0 404 | 402
9 [24.75000] 498 | 495 | 394 | 386 | 123 10 0.0 -66 | 156 | 417 | 414 74.0 323 | 326
REMARKS

*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT was placed in Y axis when the measurement antenna was positioned horizontally.(wors case)
*Test Distance 0.5m : Distance Factor(D-fac) = 20log(3/0.5) =15.6dB

* Duty factor = 20log (Twidth / Tperiod) = 20log ( 940* 10-6 / 2*10-3 ) = -6.558

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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Restricted Band Edges(Radiated)

Company : SHARP Corporation
Equipment  : Facsimile Equipment
Modd : UX-CC500

Sample No.

FCCID : APYHRO00024
Power : AC120V/60Hz

Mode : Transmitting

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA NO.3 OPEN SITE

Report No.  : 22HEQQ77-YW

Regulation  : Fcc Part15SubpartC 247 / 209
Test Distance :3m

Date : 2002/04/06

Temperature : 28deg.C

Humidity 1 35%

ENGINEER  : Makoto Kosaka
AV DETECT(SA : RBW 1MHz and VBW 10HZ)
FREQ [S/A READING| ANT | AMP|CABLE|ATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor| HOR | VER AV HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuv/m] [dB]
Chl| 23900 | 358 | 354 | 312 | 380| 31 | 100 | 66 | 355 | 3K1 54.0 186 | 189
Ch40| 24835 | 364 | 357 | 314 | 380 32 | 100 | 66 | 364 | 357 54.0 176 | 183
PK DETECT(SA : RBW 1MHz and VBW 1MH2)
FREQ |S/A READING| ANT [ AMP|CABLE/ATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor | HOR | VER PK HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  [[dBuV/m] [dB]
Chl | 23900 467 | 461 | 312 | 380 | 31 10.0 -6.6 464 | 458 74.0 276 | 282
Ch40 | 24835 471 | 474 | 314 | 380 | 32 10.0 -6.6 471 | 474 74.0 269 | 26.6
Sample Calculation :

RESULT= S/A Reading + ANT Factor - Amp Gain + CABLE LOSS + ATTEN + Duty Factor

REMARKS
*The antenna of EUT was angeld 0 degrees when the measurement antenna was positioned horizontally.(wors case)
*The antenna of EUT was angeld 90 degrees when the measurement antenna was positioned vertically.(wors case)

* Duty factor =20log (Twidth / Tperiod) = 20log ( 940%10°®/ 2¥10°® ) = -6.558
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Chl: 2404.8MHz Transmitting
*C40: 2475.0MHz Transmitting
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Restricted Band Edges(Radiated)

Company : SHARP Corporation
Equipment  : Cordless Handset
Modd : UX-CC500K
SampleNo. :1

FCCID : APYHRO00024
Power :DC36eV

Mode : Transmitting

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA NO.3 OPEN SITE

Report No.  : 22HEQQ77-YW

Regulation  : Fcc Part15SubpartC 247 / 209
Test Distance :3m

Date : 2002/04/06

Temperature : 29deg.C

Humidity 1 31%

T Lmen s

ENGINEER  : Makoto Kosaka
AV DETECT(SA : RBW 1MHz and VBW 10HZ)
FREQ [S/A READING| ANT | AMP|CABLE|ATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor| HOR | VER AV HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  |[dBuv/m] [dB]
Chl| 23900 | 355 | 354 | 312 | 380 31 | 100 | 66 | 352 | K1 54.0 188 | 189
Ch40| 2483 | 353 | 352 | 314 | 380| 32 | 100 | -66 | 353 | 352 54.0 187 | 188
PK DETECT(SA : RBW 1MHz and VBW 1MH2)
FREQ |S/A READING| ANT [ AMP|CABLE/ATTEN| Duty RESULT Limit MARGIN
ch HOR | VER | Factor | GAIN| LOSS Factor | HOR | VER PK HOR | VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m]  [[dBuV/m] [dB]
Chl | 23900 468 | 471 | 312 | 380 | 31 10.0 -6.6 465 | 468 74.0 2715 | 272
Ch40 | 24835 466 | 461 | 314 | 380 | 32 10.0 -6.6 466 | 461 74.0 274 | 2719
Sample Calculation :

RESULT= S/A Reading + ANT Factor - Amp Gain + CABLE LOSS + ATTEN + Duty Factor

REMARKS
*EUT was placed in X axis when the measurement antenna was positioned horizontally.(wors case)
*EUT wasplaced in Y axis when the measurement antenna was positioned horizontally.(wors case)

* Duty factor =20log (Twidth / Tperiod) = 20log ( 940%10°®/ 2¥10°® ) = -6.558
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Chl: 2404.8MHz Transmitting
*C40: 2475.0MHz Transmitting
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Sharp Corporation/ FCC ID: APYHRO00024 / Page : A36
Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

1. 2.4048GHz (ch 1)/ Horizontal/ AV: External Attenuator 10dB

FEF 50.0 dBpY MER 2.39000 GHz
5 dB/ *4 View Horm B_Write Horm 35.750 dBuV

L y __.--'/H._-‘\H‘"--__,_,_._-
START 2.38000 GHz STOP 2.40000 GHz

*RBYW 1 MHz *YBYW 10 Hz SWP 4.0 s ATT 10 dB

2. 2.4048GHz(ch 1)/ Horizontal/ AV2: External Attenuator 10dB

REF 50.0 dBu¥ MKR 2.37624 GHz
5 dB/ *8 _View Horm B_Blank Horm 36.809 dB8uV
START 2.31000 GHz STOP 2.39000 GHz

*RBW 1 MHz *BW 10 Hz SWP 16 s ATT 10 dB



Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A37

Restricted band edges/ UX-

CC500 (Facsimile Equipment) / 22HEQO77-YW

3. 2.4048GHz (ch 1)/ Horizontal/ PK: External Attenuator 10dB

5 dB/

FEF 55.0 dBu¥ HKR 2.39000 GHz

*4 View Horm B_Blank Horm A6.738 dBpY

Akl

R R IR TR P P

#RBYW 1 MH=z

START 2.38000 GHz STOP 2.40000 GHz

#JBW 1 MH=z SWP 20 ms ATT 10 dB

4. 2.4048GHz (ch 1)/ Horizontal/ PK 2: External Attenuator 10dB

5 dB/

REF 55.0 dBuV MKR 2.37624 GH=z

*4 View Horm B_Blank Horm A7 .637 dBuV

T

*RBW 1 MH=z

START 2.31000 GH=z STOP 2.39000 GH=z

*BW 1 MHz SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A38

Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

5. 2.4048GHz (ch 1)/ Vertical/ AV: External Attenuator 10dB

REF 50.0 dBpY MKR 2.39000 GHz
5 dB/ *4_View Horm B_¥rite Horm 35.367 dBu¥

llL Y —-ﬁk""h-__......__
START 2.38000 GHz STOP 2.40000 GHz
*RBY 1 HMH= #VBY 10 H= SWP 4.0 s a1l 10 dB

6. 2.4048GHz (ch 1)/ Vertical/ AV: External Attenuator 10dB

REF 50.0 dBpV

5 dB/ #4_View Horm  B_Blank Horm

MKR 2.37624 GHz
36.129 dBuV

START 2.31000 GH=z
*HBW 1 MH=z *BW 10 H=z

SWP 16 s

STOP 2.39000 GH=z
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A39
Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

7. 2.4048GHz (ch 1)/ Vertical/ PK: External Attenuator 10dB

REF 55.0 dBu¥ MER 2.39000 GHz
5 dB/ *4 View Horm B_Blank Horm 46.105 dBuV

START 2.38000 GHz STOP 2.40000 GHz
*RBYW 1 MHz *YBYW 1 MH=z SWP 20 ms ATT 10 dB

8. 2.4048GHz (ch 1)/ Vertical/ PK2: External Attenuator 10dB

REF 55.0 dBuV MKR 2.37640 GHz
5 dB/ #4 View HNorm B_Blank Horm 48 .066 dBpY

T .

START 2.31000 GHz STOP 2.39000 GHz
*RBW 1 MHz *BW 1 MH=z SWP 20 ms ATT 10 dB



Sharp Corporation/ FCC ID: APYHRO00024 / Page : A40
Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

9. 2.475GHz (ch 40)/ Horizontal/ AV: External Attenuator 10dB
REF 70.0 dBpV MKR  Z2.48350 GHz
5 dB/ *4 View HNorm B_Blank Horm J6.355 dBpV

AN

N

\J__,H
START 2.47850 GHz STOP 2.4885%0 GHz
#RBY 1 MHz ~ *VBW 10 Hz SWP 3.2 s  ATT 10 dB

10. 2.475GHz (ch 40)/ Horizontal/ AV2: External Attenuator 10dB

REF 50.0 dBpV MR 2.48446 GHz

5 dB/ *4 View Horm B_Blank Horm J7.871 dBpV
L-"'-F’-‘_"“h\‘___‘_

START 2.48350 GHz STOP 2.5%0000 GHz

#RBYW 1 MH=z #BYW 10 H=z SWP 3.3 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A41

Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

11. 2.475GHz (ch 40)/ Horizontal/ PK: External Attenuator 10dB

REF 75.0 dBpV
5 dB/ #_View Norm B_

MKR 2.48350 GHz
Blank HNorm 47 .137 dBu¥

N

\

START 2.47850 GHz
*RBYW 1 HHz #BYW 1 HHz

STOP 2.48850 GHz
SWP 20 ms ATT 10 dB

12. 2.475GHz (ch 40)/ Horizontal/ PK2: External Attenuator 10dB

FEF 55.0 dBpV
5 dB/ #4_View Horm B_

MKR 2.48446 GHz
Blank HNorm 48.570 dBuV

AP o .

TIETTE TNy LR NN p A e

START 2.48350 GHz
*RBYW 1 MHz *YBYW 1 HHz

STOP 2.50000 GHz
SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A42
Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

13.. 2.475GHz (ch 40)/ Vertical/ AV: External Attenuator 10dB

REF 65.0 dBu¥ MKR 2.48350 GHz
5 dB/ *4_View Horm B_Blank Horm 35.684 dBu¥
\\\\
\\MH““EHHJ—Q**’T___“H““=q1_
START 2.47850 GHz STOP 2.48850 GHz

*RBYW 1 MHz #BYW 10 Hz SWP 3.2 s ATT 10 dB

14. 2.475GHz (ch 40)/ Vertical/ AV2: External Attenuator 10dB

FEF 50.0 dBpY MKR 2.48442 GHz

5 dB/ *8 _View Horm B_Blank Horm J6.871 dBuV
FF"A-FH"“'HH__,___

START 2.48350 GH=z STOP 2.50000 GHz

*RBW 1 MHz *BW 10 Hz SWP 3.3 s ATT 10 dB



Sharp Corporation/ FCC ID: APYHRO00024 / Page : A43

Restricted band edges / UX-CC500 (Facsimile Equipment) / 22HEQO77-YW

15. 2.475GHz (ch 40)/ Vertical/ PK: External Attenuator 10dB

REF 70.0 dBpV
5 dB/ #_View Norm B_

MKR 2.48350 GHz
Blank HNorm 47 .375 dBu¥

\

\

WWWMWMM

START 2.47850 GHz
*EBYW 1 MH=z *BY 1 MHz

STOP 2.48850 GHz
SWP 20 ms ATT 10 dB

16. 2.475GHz (ch 40)/ Vertical/ PK2: External Attenuator 10dB

FEF 55.0 dBpV
5 dB/ #4_View Horm B_

MKR 2.48447 GHz
Blank HNorm 48.754 dBuV

o SR PV

oAbt Mg ot

START 2.48350 GHz
*RBYW 1 MHz *YBYW 1 HHz

STOP 2.50000 GHz
SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A44
Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEQO077-YW

1. 2.4048GHz (ch 1)/ Horizontal/ AV: External Attenuator 10dB

REF 50.0 dBuV MKR 2.39000 GHz

5 dB/ *4 View HNorm B_Blank Horm J5.508 dBpY
L Nt N

START 2.38000 GHz STOP 2.40000 GHz

*RBYW 1 MHz *VBYW 10 Hz SWP 4.0 5 ATT 10 dB

2. 2.4048GHz (ch 1)/ Horizontal/ AV2: External Attenuator 100B

REF 50.0 dBpV MR 2.37616 GHz
5 dB/ *4 View Horm B_Blank Horm J6.652 dBpY
START 2.31000 GHz STOP 2.39000 GHz

#RBYW 1 MH=z #BYW 10 H=z SWP 16 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A45

Restricted band edges/ UX-CC500K (Cordless

Handset) / 22HEO0Q77-YW

2. 2.4048GHz (ch 1)/ Horizontal/ PK: External Attenuator 10dB

FEF 55.0 dBu¥

HKR 2.39000 GHz

5 dB/ *4 View Horm B_Blank Horm 46.793 d4dBpY

Y T LRI W w1

START 2.38000 GHz

STOP 2.40000 GHz

#RBYW 1 MH=z #JBW 1 MH=z SWP 20 ms ATT 10 dB

4. 2.4048GHz (ch 1)/ Horizontal/ PK2: External Attenuator 10dB

REF 55.0 dBp¥

MKR 2.37616 GHz

5 dB/ *4 View Horn B_Blank Hormn A7.473 4BV

W byt M

Al et oA

START 2.31000 GHz

STOP 2.39000 GHz

*HBW 1 MH=z *BW 1 MH=z SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A46
Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEO077-YW

5. 2.4048GHz (ch 1)/ Vertical/ AV: External Attenuator 10dB

REF 50.0 dBpY MKR 2.39000 GHz
5 dB/ *4_View Horm B_¥rite Horm 35.383 dBu¥

b A i,
START 2.38000 GHz STOP 2.40000 GHz

*RBYW 1 MHz #BYW 10 Hz SWP 4.0 s ATT 10 dB

6. 2.4048GHz (ch 1)/ Vertical/ AV2: External Attenuator 10dB

REF 50.0 dBpY MKR 2.35920 GHz
5 dB/ *4 View Horm B_Blank Horm 35.402 dBuV
START 2.31000 GHz STOP 2.39000 GHz

*RBYW 1 MHz *YBYW 10 Hz SWP 16 s ATT 10 dB



Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A47
Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEO077-YW

7. 2.4048GHz (ch 1)/ Vertical/ PK: External Attenuator 10dB

REF 55.0 dBuV MR  2.39000 GHz
5 dB/ *4_Max Posi B_Blank Horm A7 .086 dBpY
20
20

vt ettt

START 2.38000 GHz STOP 2.40000 GHz

*RBW 1 MH=z #BW 1 MH=z SWP 20 ms ATT 10 dB

8. 2.4048GHz (ch 1)/ Vertical/ PK: External Attenuator 10dB

REF

55.0 dBw¥ MKR 2.36Z288 GH=z

5 dB/ *4 View HNorm B_Blank Horm 48.324 d4BpV

START 2.31000 GHz STOP 2.39000 GHz

#RBW 1 MH=z #BW 1 MH=z SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A48
Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEO077-YW

9. 2.475GHz (ch 40)/ Horizontal/ AV: External Attenuator 10dB
REF 65.0 dBp¥Y MKR 2.48350 GHz
5 dB/ #4 View HNorm B_Blank Horm J5.285 dBpV

A

START 2.47850 GHz STOP 2.48850 GHz
*RBW 1 MHz *BW 10 Hz SWP 3.2 s ATT 10 dB

10. 2.475GHz (ch 40)/ Horizontal/ AV2: External Attenuator 10dB

REF 50.0 dBpV MR 2.48466 GHz
5 dB/ *4 View Horm B_Blank Horm 38.047 dBpY

START 2.48350 GHz STOP 2.50000 GHz
#RBYW 1 MH=z #BYW 10 H=z SWP 3.3 s ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A49

Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEO077-YW

11. 2.475GHz (ch 40)/ Horizontal/ PK: External Attenuator 10dB

REF 70.0 dBpV
5 dB/ #4_ View Norm B_

MR 2.48350 GHz
Blank HNorm 46.5%4 dBpY

\

A\

N

START 2.47850 GHz
*RBW 1 MHz *BW 1 MH=z

STOP 2.4885%0 GHz
SWP 20 ms ATT 10 dB

12. 2.475GHz (ch 40)/ Horizontal/ PK2: External Attenuator 10dB

REF 55.0 dBpV
5 dB/ #4_ View Norm B_

MKR 2.48464 GHz
Blank HNorm 49.301 d4dBpY

MWWWMM

AT PO N AR [ VAT g vy B

START 2.48350 GHz
*RBW 1 MHz *BW 1 MH=z

STOP 2.50000 GHz
SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A50
Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEO077-YW

13. 2.475GHz (ch 40)/ Vertical/ AV: External Attenuator 10dB

REF 65.0 dBuV MR 2.48350 GHz
5 dB/ *4 View Horm B_Blank Horm J5.160 dBpY
\\

H"“‘“-u-_.____‘_ ——
START 2.47850 GHz STOP 2.48850 GHz
#RBY 1 MH=z #YBY 10 H= SWP 3.2 5 ATT 10 dB

14. 2.475GHz (ch 40)/ Vertical/ AV2: External Attenuator 10dB

REF 50.0 dBpY MKR 2.48464 GHz
5 dB/ *4 View Horm B_Blank Horm 36.027 dBuV
START 2.48350 GHz STOP 2.50000 GHz

*RBYW 1 MHz *YBYW 10 Hz SWP 3.3 s ATT 10 dB



Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A51
Restricted band edges/ UX-CC500K (Cordless Handset) / 22HEO077-YW

15. 2.475GHz (ch 40)/ Vertical/ PK: External Attenuator 10dB

5 dB/

REF 70.0 dBp¥

*4_View Horm

HKR 2.48350 GHz
46.094 dBpY

B_Blank Horm

\

\

*RBYW 1 MHz

START 2.47850 GHz

#BYW 1 HHz

SWP 20 ms

16. 2.475GHz (ch 40)/ Vertical/ PK2: External Attenuator 10dB

STOP 2.48850 GHz
ATT 10 dB

5 dB/

REF 55.0 dBp¥

*4 View Horm

MKR 2.48457 GHz
a47.977 dBp¥

B_Blank Horm

i

At Bt Ao P s

i

AL gt e

*RBYW 1 MHz

START 2.48350 GHz

*YBYW 1 MH=z

SWP 20 ms

STOP 2.50000 GHz
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A52
Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECO77-YW

1. ch 1: 2.4048GHz: External Attenuator 10dB

REF 107.0 dBpV
10 dB/f *4_View

DL 79.7 dBpV
Norm  B_Blank Horm

HKR 2.40514 GHz

99.73 dBpV

P

7 N\{ l\u"un\ ) .
P e grehidd B R T
START 2.39480 GHz STOP 2.41480 GHz
#RBY 100 kHz #VBW 100 kHz SWP 20 ms  ATT 10 dB
2. ch 1: 2.4048GHz: External Attenuator 10dB
REF 87.0 dBuV DL 79.7 dBuV MKR 289.5 MHz
10 dB/ *4_View HNorm B_Blank Horm 36.63 dBuV
o i b A LR N wi bt adk Al M M g TR et o ]
START 30.0 MHz STOP 300.0 MHz

*RBW 100 kHz

*VBY 100 kHz

SWP 60 ms

ATT 10 dB

3. ch 1. 2.4048GHz: External Attenuator 10dB

REF 87.0 dBpV

DL 79.7 dBwV

10 dB/

*A_View HNorm

B_Blank Horm

HKR 652.8 MHz
26.23 dBpV

sk

P

[

L bt

AM I AR it

i

LU Liaky

o
i W

BTART 300.0 MHz
*RBY 100 kHz

*VBY 100 kHz

SWP 140 ms

STOP 1.0000 GHz
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A53
Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECO77-YW

4, ch 1: 2.4048GHz: External Attenuator 10dB

10 dB/f

REF 87.0 dBuV DL 79.7 4BV HKR 1.491 GHz
*4_View Horm B_Blank Horm 32.93 dBpV
+*
. JLAMM
R TINY TRY PR P PPV PHIPRIIN T

BTART 1.000 GHz

STOP 2.395 GHz

#RBYW 100 kHz #VBW 100 kH= SWP 280 ms  ATT 10 dB
5. ch 1: 2.4048GHz: External Attenuator 10dB
REF 87.0 dBu¥ DL 79.7 dBpV HKR 4.822 GH=z
10 dB/ #4 View HNorm B _Blank Horm 50.09 dBuV
+
" " s sy
NI F PR ) PR ksl LAY
BTART 2.415 GHz STOP 8.000 GHz
*RBY 100 kHz #VBW 100 kH=z SWP 1.2 s ATT 10 dB
6. ch 1. 2.4048GHz: External Attenuator 10dB
REF 87.0 dBp¥V DL 79.7 dBpV MKR 9.616 GHz
10 dB/ *4_View Horm B_Blank Horm 32.81 dBp¥
4
it Bkl i v, el w.ii... | AI.IW""W

BTART §.000 GHz
#RBYW 100 kHz

*VBW 100 kHz

SWP 1.6 s

STOP 16.000 GHz
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A54
Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECO77-YW

7. ch 1: 2.4048GHz: External Attenuator 10dB

REF 87.0 dBpv DL 79.7 dBuV MKR  25.74 GHz
10 dB/ #*4_View HNorm B_Blank MHorm 35.13 dBwV
s .;-mwwmwmmwww
BTART 16.00 GHz STOP 26.00 GHz
*RBYW 100 kHz #VBW 100 kHz SWP 2.0 s ATT 10 dB
8. ch 20: 2.439GHz: External Attenuator 10dB
REF 107.0 dBu¥ DL 79.9 dBuV MKR 2._43934 GHz
10 dB/ #4_View Horm  B_Blank Horm 99.93 dBpV

&

\

L

BTART 2.42900 GHz STOP 2.44900 GHz
*RBW 100 kHz #*VBW 100 kHz SWP 20 ms ATT 10 dB
9. ch 20: 2.439GHz: External Attenuator 10dB
REF 87.0 dBpV DL 79.9 dBuwV HKR 278.9 HHz
10 dB/ #A_View HNorm B_Blank Horm 26.06 dBpY
A Yy TSP T FPP AR JVEN TRUT ST g A "-J--.-Lu..:wu
ISTART 30.0 MHz STOP 300.0 MHz
*RBY 100 kHz *VBW 100 kHz SWP 60 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A55

Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECO77-YW

10. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBuV DL 79.9 dBuV HKR 322.4 MH=z
10 dB/ #A_View HNorm B_Blank Horm 37.56 dBpY
PV A A b P N b A b g P WMW
BTART 300.0 HMH=z STOP 1.0000 GHz
*RBY 100 kHz #VBW 100 kHz SWP 140 ns  ATT 10 4B

11. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBuV DL 79.9 dBuV HKR 1.542 GHz
10 dB/ *4_View HNorm B_Blank Horm 33.01 dBpV
L 3
b

TR TSR T T S s )
START 1.000 GHz STOP 2.429 GHz
*RBW 100 kHz *VBW 100 kHz SWP 290 ms  ATT 10 dB

12. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBpVY DL 79.9 dBpV MKR 4.886 GHz

10 dB/ *A_View HNorm

B_Blank Horm

47.76 dBwV

[START 2.449 GHz
*RBYW 100 kHz #*VBW 100 kHz

SWP 1.2 s

STOP 8.000 GHz
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A56

Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECO77-YW

13. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBpV DL 79.9 dBpV MKR 9.944 GHz
10 dB/ #4_View HNorm B_Blank Horm 31.38 dBWV
f A W;'M
ISTART §.000 GHz STOP 16.000 GHz
#RBW 100 kHz #VBW 100 kHz SWP 1.6 s ATT 10 dB
14. ch 20: 2.439GHz: External Attenuator 10dB
REF 87.0 dBpV DL 79.9 dBupV MKR 25.77 GHz
10 dB/ *f_View HNorm B_Blank Horm 35.38 dBuV
il MWMWWMWWW
ISTART 16.00 GHz STOP 26.00 GHz
*RBYW 100 kHz *VBW 100 kHz SWP 2.0 s ATT 10 dB
15. ch 40: 2.475GHz: External Attenuator 10dB
REF 107.0 dBpV DL 80.0 dBuV MKR 2.47534 GHz
10 dB/ *4 View Horm B_Blank Horm 100.01 dBpY
M
A lvm
N \
il W
A Win
o T Nl il S

START 2.46500 GHz STOP 2.48500 GHz
#RBW 100 kHz *VBW 100 kHz SWP 20 ms ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Pege : A57

Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECQ77-YW

16. ch 40: 2.475GHz: External Attenuator 10dB

REF 87.0 dBpV DL 80.0 dBpV MKR 263.6 HHz
10 dB/ *4_View MNorm  B_Blank Horm 26.04 dBpV
it bl B LDt s Ao oo AL B o
START 30.0 HHz STOP 300.0 MHz
*#REW 100 kHz #VBW 100 kHz SWP 60 ms ATT 10 dB
17. ch 40: 2.475GHz: External Attenuator 10dB
REF 87.0 dBuV DL 80.0 dBuV MKR 358.8 MH=z

10 dB/ *A_View Horm

B_Blank Horm

39.27 dBpV

IR TwTY

(Y

a2 Mol

3+

BTART 300.0 HMHz

STOP 1.0000 GHz

#RBY 100 kHz #*VBW 100 kHz _ SWP 140 ms _ ATT 10 dB
18. ch 40: 2.475GHz: External Attenuator 10dB
REF 87.0 dBpV DL 80.0 dBuV MKR 1.506 GHz

10 dB/ *A_View Horm

B_Blank Horm

33.80 dBuV

i T
i

BTART 1.000 GHz
#RBW 100 kHz *VBW 100 kHz

SWP 300 ms

STOP 2.465 GHz
ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A58

Out of band emissions (Conducted) / UX-CC500 (Facsimile Equipment) / 22HECO77-YW

19. ch 40: 2.475GHz: External Attenuator 10dB

REF 87.0 dBpV DL 80.0 dBpV MKR 4.961 GHz
10 dB/ *4 View Horm B_Blank Horm 45.97 dBpV
\M e o
BTART 2.485 GHz STOP 8.000 GHz
+RBYW 100 kHz #VYBW 100 kH=z SWP 1.2 s ATT 10 dB
20. ch 40: 2.475GHz: External Attenuator 10dB
REF 87.0 dBuV DL 80.0 dBpV HEKR  15.432 GHz
10 dB/ #*A_View Horm  B_Blank Norm 31.15 dBuV
IR IV D, i M oy Rk
ISTART 8.000 GHz STOP 16.000 GHz
*REW 100 kHz *VBW 100 kHz SWP 1.6 s ATT 10 dB
21. ch 40: 2.475GHz: External Attenuator 10dB
REF 87.0 dBuV DL 80.0 dBpV HKR 25.84 GHz
10 dB/ *4_View  Horm B_Blank Horm 35.15 dBw¥
T WWMMWW

BTART 16.00 GHz

SWP 2.0s

STOP 26.00 GHz
ATT 10 dB

#RBW 100 kHz #*YBW 100 kHz




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A59
Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW

1. ch 1: 2.4048GHz: External Attenuator 10dB

REF 107.0 dBpM DL 82.1 dBpV HKR  2.40514 GHz
10 dB/ #A_View Smpl B_Blank Horm 102.09 dBpV
f |
mum, re
/ I
f
UU
BTART 2.39480 GHz STOP 2.41480 GH=z
#RBY 100 kHz #VBW 100 kHz  SWP 20 ms ATT 10 dB
2. ch 1: 2.4048GHz: External Attenuator 10dB
REF 87.0 dBpV DL 82.1 dBpV MKR 289.5 MH=z
10 dB/ *4_View Smpl B_Blank Horm 40.16 dBpV
3
PRTVRPRAFIETIRT T PTRAAIFPUNIN WPUSN PP 1T SPRY NETFRM T AU FIMW Y VN 1 N RN TV B 9
BTART 30.0 MHz STOP 300.0 MHz
#*RBYW 100 kHz #VBW 100 kHz  SWP 6O ms ATT 10 dB
3. ch 1: 2.4048GHz: External Attenuator 10dB
REF 87.0 dBpV DL 82.1 dBpV MKR 731.9 MH=z
10 dB/ *A_View Smpl B_Blank HNorm 26.63 dBpV
T U VRN AT “‘,Iu_!},. " Ll Jl.lu"“lﬁll-"l J_‘AI:I"uJ-JJJh:l":. Hhal
BTART 300.0 WHz STOP 1.0000 GHz

#RBYW 100 kHz *VBW 100 kHz

SWP 140 ms

ATT 10 dB




Sharp Corporation/ FCC ID: APYHRO00024 / Page : A60
Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW

4, ch 1: 2.4048GHz: External Attenuator 10dB

REF 87.0 dBpV DL 82.1 dBpV HKR 1.491 GH=z
10 dB/ *#A_View Smpl B_Blank Horm 38.97 dBpvY
*
L M
M;. R A ot i gl A g e LAY
ISTART 1.000 GHz STOP 2.395 GHz
*RBYW 100 kHz #VBW 100 kHz  SWP 280 mns  ATT 10 d4B
5. ch 1: 2.4048GHz: External Attenuator 10dB
REF 87.0 dBpV DL 82.1 dBpV HKR 4.822 GHz
10 dB/ *4_View Smpl B_Blank Horm 51.35 dBpV
+*
M\"\N btk | FU W YN
AT ¥ o LA NP el N ” .
ISTART 2.415 GHz STOP 8.000 GHz
*RBY 100 kHz *VBW 100 kH=z SWP 1.2 s ATT 10 dB
6. ch 1. 2.4048GHz: External Attenuator 10dB
REF 87.0 dBpV DL 82.1 dBpV MKR 15.424 GHz
10 dB/ *4_View Smpl B_Blank Horm 32.14 dBpV
e N ST ptendhad g, " .M
ISTART 8.000 GHz STOP 16.000 GHz
*RBYW 100 kHz *VBW 100 kH=z SWP 16 s ATT 10 dB
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Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW
7. ch 1. 2.4048GHz: External Attenuator 10dB

REF 87.0 dBwV DL 82.1 dBpV MKR 25.74 GHz
10 dB/ *4_View Smpl B_Blank Horm 35.99 dBpV

opktbir At *.zWWWMMWW“WW

START 16.00 GHz STOP 26.00 GHz
#RBW 100 kHz #VBW 100 kHz SWP 2.0 s ATT 10 dB

8. ch 20: 2.439GHz: External Attenuator 10dB

REF 107.0 dBpV DL 82.1 4BV HKR 2.43934 GHz
10 dB/ *4_View Smpl B_Blank MHorm 102.08 dBpY

[y

/

i
Al

| |

G

=

F——

Wi A

BTART 2.42900 GHz STOP 2.44900 GHz
#RBW 100 kHz #VBW 100 kHz  SWP 20 ms ATT 10 dB

9. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBuV DL 82.1 dBuV MKR 297.6 MHz
10 dB/ *4_View Smpl B_Blank Horm 25.53 dBwV
R 1o A g A S A A s A W l.uw
BTART 30.0 MHz STOP 300.0 MHz
#RBW 100 kHz #VBW 100 kHz  SWP 60 ms ATT 10 dB
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Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW
10. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBunV DL 82.1 dBpV HKR 322.4 HHz
10 dB/ *4_View Smpl B_Blank Horm 41.16 dBpV
*
Lt Al P AR A A s A b s B |le|.. NIPFT I a‘w
BTART 300.0 MH=z STOP 1.0000 GH=z
*RBYW 100 kHz #VBW 100 kHz SWP 140 ms ATT 10 dB

11. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBuV DL 82.1 4BV MKR 1.543 GHz
10 dB/ *4_View Smpl B_Blank Horm 39.38 4BV

Kb ke " s, A m - PN ¥
PRTVE NN PRI AT TV MR Ll

START 1.000 GHz STOP 2.429 GHz
#RBW 100 kHz #VBW 100 kHz  SWP 290 ms  ATT 10 dB

12. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBuV DL 82.1 dBp¥ MKR 4.88B6 GHz
10 dB/ *4_View Smpl B_Blank Horm 51.24 dBpV
*
" R AN 00 A i
START 2.449 GHz STOP 8.000 GHz
#RBW 100 kHz #VBW 100 kHz SWP 1.2 s ATT 10 dB
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Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW
13. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBuV
10 d

B/

*4_View Smpl B

DL 82.1 dBuV

Blank Horm

MKR 15.496 GHz

30.84 dBpV

L LA I Pl iy Do Pl | Ly A - JM
S Wi Wi
START 8.000 GHz STOP 16.000 GHz
#RBW 100 kHz *VBW 100 kHz SWP 16 s ATT 10 dB
14. ch 20: 2.439GHz: External Attenuator 10dB

REF 87.0 dBpV DL 82.1 dBuV MKR 25.59 GHz
10 dB/ *A4_View Smpl B_Blank Horm 34.72 dBp¥

IRRYIPIS M.gmwwwM " u__h LLWMWM
ISTART 16.00 GHz STOP 26.00 GHz
+RBW 100 kHz #VBW 100 kHz SWP 2.0 s ATT 10 dB

15. ch 40: 2.475GHz: External Attenuator 10dB
REF 107.0 dBpV DL 82.1 dBpV MKR 2.47536 GHz
10 dB/ *4_View Smpl B_Blank Horm 102.07 dBpVY
I |
£ n
L
N N
n |
ta A
al I ﬂ

PR el S T
ISTART 2.46500 GHz STOP 2.48500 GHz
#RBW 100 kHz *VBW 100 kHz SWP 20 ms ATT 10 dB
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Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW
16. ch40: 2.475GHz: External Attenuator 10dB

10 dB/

REF 87.0 dBuV DL 82.1 dBp¥

MKR 250.3 MHz
*4_View Smpl B_Blank Horm 25.73 dBpV

FREY, TR PO PRPTRUE JFRU TR | PO 0 NPy Skt ok A FTRTRRY AT
/1 b i s ke ¥ " W
BTART 30.0 HH=z STOP 300.0 HHz
*RBW 100 kHz #VBW 100 kHz SWP B0 ms ATT 10 dB

17. ch 40: 2.475GHz: External Attenuator 10dB

10 dBS

REF 87.0 dBnV DL 82.1 dBuV

MKR 35B8.8 MHz
#A_View Smpl B_Blank Horm 42.58 dBuV

PR AT Pt i b Ritarthoay Lo e o A A b
ko Y bl T ol e i

FTIR1 IR R Y

L

BTART 300.0
#R

ra

0.0 MH STOP 1.0000 GHz
BY 100 kHz #¥BW 100 kHz  5SWP 140 ms

ATT 10 dB

18. ch 40: 2.475GHz: External Attenuator 10dB

REF 87.0 dBuv DL 82.1 BV WKR 1.596 GHz
10 dB/ *4_View Smpl B_Blank Norm 39.42 4BV
a L
P *#N**ﬂw
bl pardy ity ik R
BTART 1.000 GHz STOP 2.465 GH=z
+#REBW 100 kHz

#YBYW 100 kHz  SWP 300 ms  ATT 10 dB
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Out of band emissions (Conducted) / UX-CC500K (Cordless Handset) / 22HEQ077-YW
19. ch40: 2.475GHz: External Attenuator 10dB

REF 87.0 dBwV DL 82.1 dBpV MKR 4.961 GHz
10 dB/ *A4_View Smpl B_Blank Horm 51.41 dBpV

[START 2.485 GHz STOP 8.000 GHz
*RBY 100 kHz #VBW 100 kHz SWP 1.2 s ATT 10 dB

20. ch 40: 2.475CGHz: External Attenuator 10dB

REF 87.0 dBwV DL 82.1 dBp¥ MKR 15.552 GHz
10 dB/ #4_View Smpl B_Blank Horm 31.27 dBp¥
WA R ] 1Y FRTRIY RT-APRT | WY N TR M
. i NN i
START 8.000 GHz STOP 16.000 GHz
#RBW 100 kHz #VBW 100 kHz SWP 1.6 s ATT 10 dB

21. ch40: 2.475GHz: External Attenuator 10dB

REF 87.0 dBuV DL 82.1 dBpV MKR 25.59 GHz
10 dB/ #A_View Smpl B_Blank Horm 35.07 dBpV

START 16.00 GH=z STOP 26.00 GHz
#RBY 100 kHz *VBW 100 kHz SWP 2.0 s ATT 10 dB



Company
Equipment
Modd

Sample No.

FCCID
Power
Mode

Peak Power Density(Conducted)

: SHARP Corporation

: Facsimile Equipment
: UX-CC500

4
: APYHRO00024

: AC120V/60Hz

: Transmitting(ch1,20,40)

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA NO.30OPEN SITE

Report No.  : 22HEQQ77-YW

Regulation  : Fcc Part15SubpartC 247(d)
Date : 2002/04/20

Temperature : 24deg.C

Humidity 1 54%

ENGINEER : Makoto Kosaka

Spectrum Analyzer Setting: RBW 3kHz/VBW 10kHz / SWP 500s/ Span 1.5MHZ

FREQ SIA ATTEN. Result Limit Margin
ch Reading
[GHZ] [dBuV] [dB] [dBm] [dBm] [dB]
chl : 2404.8MHz 2.405099 984 10.0 14 80 6.6
ch20: 2439.0MHz 2439299 98.7 10.0 17 80 6.3
ch40: 2475.0MHz 2475299 98.7 10.0 17 8.0 6.3

Sample Calculation :

RESUL T=Reading (-107:Comverted to dBm) + ATTEN.
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Company
Equipment
Model
Sample No.
FCCID
Power
Mode

Peak Power Density(Conducted)

: SHARP Corporation
: Cordless Handset
: UX-CC500K
12
: APYHRO00024
:DC36V
: Transmitting(ch1,20,40)

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA NO.30OPEN SITE

Report No.  : 22HEQQ77-YW

Regulation  : Fcc Part15SubpartC 247(d)
Date : 2002/04/20

Temperature : 24deg.C

Humidity 1 54%

ENGINEER : Makoto Kosaka

Spectrum Analyzer Setting: RBW 3kHz/VBW 10kHz / SWP 500s/ Span 1.5MHZ

FREQ SIA ATTEN. Result Limit Margin
ch Reading
[GHZ] [dBuV] [dB] [dBm] [dBm] [dB]
chl : 2404.8MHz 2405100 101.0 10.0 4.0 80 4.0
ch20: 2439.0MHz 2439300 100.9 10.0 39 80 4.1
ch40: 2475.0MHz 2.475300 1004 10.0 34 8.0 4.6

Sample Calculation :

RESUL T=Reading (-107:Comverted to dBm) + ATTEN.
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Power density / UX-CC500 (Facsimile Equipment) / 22HEO077-YW

Sharp Corporation/ FCC ID: APYHRO00024/ Page : A68
1. ch 1: 24048GHz: External Attenuator 10dB
REF 100.0 dBuV

#RBW 3 kHz *VBYW 10
2. ch 20: 2.439GHz: External Attenuator 10dB

LR

yIRAA

it

#RBY 3 kHz *VBYW
3. ch 40: 2.475GHz: External Attenuator 10dB
REF 100.0 dBpV
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Power density / UX-CC500K (Cordless Handset) / / 22HEOQ77-YW
1. ch 1: 24048GHz: External Attenuator 10dB
EEZB}OS.O BV

!

Aim

AT
i

BLARTAREN

CENTER 2.405101 GHz
H

*RBYW 3 kHz *VBY 1
2. ¢ch 20: 2.439GHz: External Attenuator 10dB
REF 105.0 dBuV

CENTER 2.439302 GHz
kH.

*RBY 3 kHz *VBY 1
3. ch 40: 2.475GHz: External Attenuator 10dB
EF 105.0 dBuV

R
5 dB/




